1

(]

(O

| ;
r |
- o
':;
- CLAUSING SERVICE CENTER
B 811 EISENHOWER DR., SO. <
P.0. BOX 877 ;
e GOSHEN, IN 46526
" SERVICE & PARTS MANUAL
_' MODEL NO. 5418
| SERIAL NO. 001486
R R
. Phone 219-533-0371 Fax 219-533-0403 z
L |
E
I
B




)

LATHE BULLETIN
5300-5400- x

APRIL, 1957

el B

R ST e

OPERATING MANUAL

and
PARTS LIST

CLAUSIKG

No. 5300 & 5400 SERIES
12-inch LATHES

Nastze

5300/5400.'
Beauns with S/ 001077

S




L i, J

Do Not Operate The Lathe . . .

® Until it is properly mounted and leveled. Clausing lathes pass
rigid inspection and operating tests before shipment — to
maintain its built-in accuracy it must be properly installed.

® Until you are acquainted with the lathe and understand all the
controls and their functions. '

® Until you have oiled the lathe.
©® Until you have carefully read all the instructions.

Then operate the lathe in back gear — get the “feel” of the controls
— set up different threads and feeds — engage the power feeds —

get acquainted with the lathe before starting a job — doing that will

save time and produce better work.

INDEX
: Page
Mounting and Leveling ........ ... .. . i il 3
Lubrication ............iiiiiii i e e 6
Maintenanceand Controls. .. ... ... ... il A §
Setting up for Threads and Feeds ....................ooiiiiin 9
AdJustments . ........ i e 10
Repair Parts .. ....... i 14

INSTRUCTIONS FOR ORDERING REPAIR PARTS

IMPORTANT: The following information must be furnished on all
repair part orders:

1. Model Number and Serial Number of your lathe. This is found on the plate
attached to the bed.

2. Part Number and Name of part.
3. Quantity required.

Parts shown coded are standard parts and should be purchased locally.

Parts prices will be quoted on request..We reserve the right to make
changes in design and specifications without notice.

-




-

)

-

Instructions for Mounting and Leveling the Lathe

IT IS YOUR RESPONSIBILITY to properly level the lathe — it is the first
essential for accurate work and long service life. Satisfactory perform-
ance is impossible if the lathe bed is out of level as little as one thous-

andth of an inch.

To Do It Right -

® First install pedestal cabinet or bench before mounting the lathe

® Next level the pedestal cabinet or bench

® Then mount and level the lathe

PEDESTAL CABINET INSTALLATION

1. Mount cabinet on a concrete floor or base whenever
ossible — if a wood floor is used, it should be well
raced, capable of absorbing vibration and withstanding

the load. Make sure cabinet rests solidly on the floor.

2. Fasten cabinet to concrete by marking location of
mounting holes and drilling holes large enough to re-

|. Lathe mounted on metal cabinet.

2. Positions to check level readings on cabinet or bench top.

ceive expansion bolts, or set studs or bolts in melted
lead. Use lag screws or bolts to fasten cabinet to a
wood floor.
Cabinet must be bolted to floor, othe-wise vibration
will result.

3. Level the cabinet — use a precision machinist
level. Place shims as required between pads and floor,
to accurately level the top. Shims should be of hard-
wood or metal and bear under at least 759 of the
cabinet pads as shown in Figure 3.

4. Mount the lathe. Two mounting holes are in the
cabinet top to fasten the headstock end of the lathe.
Position lathe over the holes. Mark and drill two 15”
dia. holes to fasten the lathe leg at the tailstock end.
Bolt lathe to cabinet using bolts furnished. Do not
tighten bolts securely. Lathe may now be leveled —
see instructions LEVELING THE LATHE, page 5.

CABINET
CABINET PAD
jaal
L i ? L]
SHIM FLOOR

3. Use shims made of hardwood or metal to level the cabinet. ‘
Shims should bear under at least 75%, of the cabinet pads as
shown above.

BE SURE YOU HAVE FOLLOWED THESE
INSTRUCTIONS COMPLETELY BEFORE.
LEVELING THE LATHE.




WORK BENCH REQUIREMENTS
and INSTALLATION

1. Bench top must be semi-hard or hard wood at least
1%” thick, cleated or well doweled to form a rigid
table. DO NOT USE SOFTWOODS OR BOARDS
NOT CLEATED TOGETHER.

2. Legs should be of heavy construction — preferably
4” x 4” lumber, provided with lugs for bolting bench
to floor. Overall height of bench should be about
28", See Figure 5.

3. Mount bench on a concrete floor or base if possible
— if a wood floor is used, it should be well braced,
capable of absorbing vibration and withstanding the
load. Make sure stand rests solidly on the floor.

4. Fasten stand to concrete by marking location of
mounting holes and drilling holes large enough to
receive expansion bolts, or set studs or bolts in
melted lead. Use lag screws or bolts to fasten bench to
a wood floor.

|
= H LATHE
— ! LEG
—_— }
LEVELING == ]
SCREW . ‘i 3/8% WASHER

™ WOODEN
l _,_J BENCH
/8" = <
AN ”1‘\\ A ~. |} f— \ ‘\»\
... TNe T, - o

i
2 MOUNTING
. BOLT

4. Make sure a metal washer is placed between leveling screw
and top when using a wood bench.

5. Level bench before mounting lathe — use a pre-
cision machinists level. Place shims as required be-
tween leg pads and floor to accurately level the top.

6. Mount the lathe. Mark and drill four 7/16” dia.
holes in bench top under corresponding holes in
lathe legs. Bolt lathe to top using 34" dia. bolts,
placing a 34” washer between lathe leg and bench
top — see Figure 4. Bolts may be inserted from either
top or underneath side. Do not tighten bolts securely.

BE SURE YOU HAVE FOLLOWED THESE
INSTRUCTIONS COMPLETELY BEFORE
LEVELING THE LATHE.

60" (For 2u* LATHE)
72* (For 36" LATHE)
8U4* (For uB* LATHE)

‘‘‘‘‘

N 4
TS
= %\\\V

B

\\ N ‘

k.3




- (

)

-

=)

]

et

6. Positions for checking the level readings on the lathe bed.

Before leveling the lathe be sure the
lathe cabinet, or bench, is properly
mounted — see instructions on pages

Leveling the Lathe

1. Screw down the four leveling screws, raising the
lathe so that lathe legs at no point touch cabinet top —
approximately 15” clearance is sufficient — see fig. 7.

2. Use a precision machinist’s spirit level to level the
lathe. A VERY SENSITIVE LEVEL SHOULD BE
USED. Level should be at least 6” long and should show
a distinct bubble movement when a .003” shim is placed
under one end of the level.

3. Lathe bed must be leveled longitudinally to within
-002” per foot before leveling the ends.

4. Both ends of the lathe bed — the headstock end
and the tailstock end — must be checked with the level

3
o
r/
- LATHE
v LEG .
(T oy} sy
LEVELING —— ‘ o
SCREW (T ) ' y /f f”j
b2 Zeid / / /
\\ 77 7
4 7
Ve %
i

I
;
T \ AN / 4 4
L2 2 IR 7 A ko D P i
ENNNANNNNR SN METAL
— CABINET

7. The four leveling screws furnished with lathe will quickly
and accurately level the lathe.

placed at right angles to the lathe bed — see fig. 6.
Use an accurate square to align the level. Place the
level on top of the V-ways — about three inches in
front of headstock and in front of tailstock.

Note: Clean bed ways thoroughly before leveling lathe
— make sure level does not rest on a burr or dent
caused by mishandling of the machine.

5. Level reading in both positions must be identical.
Compensate variations of bubble readings by turning
the leveling screws until lathe is level — see fig. 7.

6. Now tighten the four mounting bolts securely.

7. Again check the level of the lathe with the level.
Tightening the bolts may have pulled lathe bed out
of level. If further adjustment is necessary, hold bolt
head with wrench while adjusting leveling screws.

CHECK THE LEVEL OF THE
LATHE AT FREQUENT INTER-
VALS to assure accurate turning. If the
lathe is not properly leveled, it will twis*
the bed resulting in misalignment of the
headstock and tailstock with the ways,
causing lathe to chatter - turn taper -
uneven wear - bore taper - face convex
or concave - ruin spindle bearings and
make carriage bind.




MOUNTING THE MOTOR ON
HORIZONTAL COUNTERSHAFT

LATHES
1. Mount motor base assembly to the lathe bed with
the three screws furnished.

2. Slide pulley on motor with large step next to
motor.

3. Mount motor on motor base and fasten in place
with the four bolts furnished.

4. Place belt over pulleys and shift motor until
pulleys are aligned and belt is straight, then tighten
motor mounting bolts.

5. Adjust spring to obtain proper belt tension —
see Figure 8. Belt should be just tight enough to
prevent slipping.

8. Motor base mounted to lathe. Adijust spring to obtain
proper belt tension.

Oiling the Lathe

Use the lubrication chart furnished with the lathe
as a guide for locating the oiling positions.

APRON To fill oil reservoir in apron remove
pipe plug on side of apron and use hole for supply-
ing oil. Fill apron to level indicator on side of apron.
Maintain this oil level at all times. Use S.A.E. No. 20
machine oil.

GEAR TRAIN Fill oil cup on reverse handle —
add oil daily. Place oil in hole in end of sliding gear
handle — lubricate weekly. Fill zerk fitting monthly
with a light grease for quadrant gear lubrication.

GEAR BOX Apply oil frequently thru oil cups
on top of gear box for general lubrication of all
moving parts. Gear box bearings are sealed-for-life
ball bearings and do not require lubrication.

HEADSTOCK Lubricate the spindle bearings

thru the two oil cups on front of headstock. Lubricate
back-gear bearings thru oiler in back gear shaft quill.
To oil spindle pulley bearing, remove set screw in
pulley.

COUNTERSHAFT All the ball bearings in

the counter shaft are lubricated for life and permanent-
ly sealed against dust and dirt and need no further
attention.

OTHER PARTS TO OIL OCCASION-
ALLY ARE:

Right lead screw bearing.

Tailstock Ram

Tailstock Screw

Carriage handwheel shaft

Leadscrew

Carriage and compound dovetail ways

Lathe bed ways

Felt wipers on carriage saddle and tailstock.
Rim of threading dial

YW o N AR

threads, etc.

KEEP YOUR LATHE CLEAN

Oil and dirt form an abrasive compound which can easily
damage carefully fitted bearing surfaces. Wipe the bed and
all polished parts with a clean oily rag at frequent intervals.
Use a brush to clean spindle threads, gear teeth, lead screw




Maintenance and Controls

produce better work.

DO NOT OPERATE THE LATHE — until you are thoroughly familiar
with all the controls and their functions (read carefully the in-
structions MAINTENANCE AND CONTROLS). Then operate the lathe
in back gear — get the ‘“feel’”’ of the controls — set up different
threads and feeds — engage the power feeds — get acquainted
with the lathe before you start a job — it will save time and

SPINDLE DRIVE
(See Figure 9)

FOR DIRECT DRIVE — turn pulley until lock pin
can be reached and engage lock pin ‘with the pulley,
locking pulley to the bull gear and spindle. Raise
back gear lever to the disengaged, or out, position.
Lathe is now in direct drive.

FOR BACK GEAR DRIVE — pull out lock pin,
disengaging bull gear from pulley. Lower back-gear
lever to the "IN position, meshing back gears with
spindle gears — it may be necessary to rotate spindle
pulley to mesh gears.

CAUTION — Always stop motor before chang-

ing from one drive to another.

LOCK PIN
IN - DIRECT DRIVE
Qgr - BACK-GEAR DRIVE

e

~

(Ao

—

9] BACK-GEAR
I }\ LEVER
JISA our
DIRECT DRIVE

i
!
s
/ H
v 7
i [TIN
BAZK-GEAR
L DRIVE

|
. ;

LARGE FpOWN- “SMALL |
BACK-GEAR “DIRECT DRIVE” BACK-GEAR

Q. Position of back gears, lever and lock pin to drive spindle
in back-gear (shaded) and in direct drive (broken line).

|
Al

74

LATHE COUNTERSHAFT

Countershaft has friction clutch and brake for in-
stant starting and stopping of the spindle without
stopping the motor. Moving clutch lever to left en-
gages spindle drive — to the right disengages it.
Moving lever to extreme right tightens the brake
shoe stopping the spindle.

Speed changes are made by raising the spindle-counter-
shaft guard which slackens the drive belt for easy
belt changes. Raise guard by pushing in and upward on
the guard lock knob. The chart, Figure 10, lists the
speeds available and shows how they are obtained.

T‘ ! COUNTERSHAFT

BACK GEAR DRIVE UirnzCT CONE DRIVE
Ms?u?' Spindie Beit Pos. x NBZ";’ 3 Spindie Belt Pos.
Position | 2 3 skotitinn | 2 3

A 2¢ 46 77 £ 1173272 454

B 83 132 220 ¢ P 1492 780 1300

10. Spindle speed chart, listing speeds avaiiable, and diagram
showing how they can be obicines.




Maintenance and Controls

produce better work.

DO NOT OPERATE THE LATHE — until you are thoroughly familiar
with all the controls and their functions (read carefully the in-
structions MAINTENANCE AND CONTROLS). Then operate the lathe
in back gear — get the “feel”’ of the controls — set up different
threads and feeds — engage the power feeds — get acquainted
with the lathe before you start a job — it will save time and

SPINDLE DRIVE
(See Figure 9)

FOR DIRECT DRIVE — turn pulley until lock pin
can be reached and engage lock pin with the pulley,
locking pulley to the bull gear and spindle. Raise
back gear lever to the disengaged, or out, position.
Lathe is now in direct drive.

FOR BACK GEAR DRIVE — pull out lock pin,
disengaging bull gear from pulley. Lower back-gear
lever to the "IN” position, meshing back gears with
spindle gears — it may be necessary to rotate spindle
pulley to mesh gears.

CAUTION — Always stop motor before chang-
ing from one drive to another.

LOCK PIN
IN - DIRECT DRIVE
OUT - BACK-GEAR DRIVE

|
LI

= BACK-GEAR
LEVER
- our
DIRECT DRIVE
N AN

BACK-GEAR
DRIVE

\\\\‘

CooeDOWN- SMALL

LARGE N-
“DIRECT DRIVE” BACK-GEAR

BACK-GEAR

Q. Position of back gears, lever and lock pin to drive spindie
in back-gear (sludod% and in direci drive [broken line).

HORIZONTAL COUKTERSHAFT

Countershatt nas triction clutch and brake for in-
stant starting and stopping of the spindle without
stopping the motor. Moving clutch lever to left en-
gages spindle drive — to the right disengages it.
Moving lever to extreme right tightens the brake
shoe stopping the spindle.

Speed changes are made by raising the spindle-counter-
shaft guard which slackens the drive belt for easy
belt changes. Raise guard by pushing in and upward on
the guard lock knob. The charr, Figure 10, lists the
speeds available and show: how they are obtained.

8

COUNTERSHAFT
MOTOR
] . z
BACK GEAR DRIVE || DIRECT CONE DRIVE
Motor | Spindle Belt Pos. || Motor | spindie Balt Pos.
Position] | 2 3 |lposition] | 2 3
A 129 4 71|l A [173 272 454
B | 83 132 220 || B [492 780 1300

10, Spindle speed chart, listing speeds available, and diagram
showing how they can be obtained.

CLUTCH AND VARIABLE SPEED DRIVE

CLUTCH DRIVE — has friction clutch and brake for instant
starting and stopping of the spindle without stopping the
motor. Moving clutch lever located on front of cabinet to
the right engages spindle drive —to the left disengages it.
Moving lever to extreme left tightens the brake shoe stopping
the spindle.

Variable Speed Drive provides speeds between 35 and 270
RPM in back gear drive, and 210 to 1600 RPM in open drive,
as shown on chart located above control handle. Handle con-
trol for instant speed changes is located on front of cabinet.

CAUTION: DO NOT

1. Turn control handle unless motor is running.
2. Tension belts too tight.

3. Allow belt slippage.

Failure to observe these precautions will result
in burned and stretched belts or flat spots on the
belts that will cause vibration.

UNDERNEATH DRIVE

CHANGING SPEEDS — raise belt tension lever to loosen
belts from pulleys — lever is accessible through cabinet door.
Shift belt to position desired and then lower lever to tension
belt. The chart, Figure 10A. lists the speeds available and
how they are obtained.

IS T— ! 2 3 T‘

3 y] ¢
1 ¢

MOTOR COUNTERSHAFT

SPINDLE SPEEDS PER RPM

BACK GEAR DRIVE DIRECT DRIVE
BELT POSITIONS BELT POSITIONS

z 2 4 £ ! z 3 4 5

EH &5 10T |16l {270 21C | 375 | 65C | 995 | i60C
J

I OA Spindie Speed Chart for underneath drive lathes.
(For Lathes with Serial No.s above 001078)




)

\‘

FEED REVERSE LEVER

The feed reverse lever, or lead screw direction lever,
is located on left side of headstock, Figure 11. Lever
has three positions. Center position is neutral and
disengages gear train. Upper position moves carriage
toward tailstock. Lower position moves carriage
toward headstock. This lever should not be moved
while lathe is operating at high speeds — it may
strip the gears or result in serious damage to
the lathe. It is possible to quickly reverse lead screw
at lower speeds if desired.

I |. Lathe headstock and controls.

AUTOMATIC APRON

Figure 12 gives the names and positions of the carriage
controls. The carriage handwheel moves the carriage
along the lathe bed. The cross feed and compound
slide ball cranks move the carriage slide and tool
rest in and out.

The carriage lock screw is used to lock the carriage
to the bed — use it for facing or cut-off operations
only.

CROSS FEED
BALLCRANK

_

CARRIAGE
HANDWHEEL

]2. Controls on the lathe carriage.

IMPORTANT — Use the half-nut lever for
threading only — never for feeds. It will prolong
the life of the lead screw, and preserve its ac-
curacy for threading operations.

The power feed lever controls the operation of both
power longitudinal and power cross feeds — the half-
nut lever engages the half-nuts with the lead screw.

—Z : .
T o
i

\\\\ﬂf FEED ;.ml ‘
=

FEED LEVER

HALF-NUT
LEVER

FEED LEVER

13. THREADING

riace feed lever at the horizon-
tal position. Shift half-nut lever
upwards to engage half-nuts
with lead screw. Use the half-
nuts for threading only — never
for feeds.

I14. POWER CROSS FEED

To engage power cross feed, place
half-nut lever in the down position —
the feed handle cannot be moved
until half-nut lever is in this position.
Move feed handle downward to the
vertical position.

15. LONGITUDINAL FEED

To engage longitudinal feed,
first make sure half-nut lever
is in the down position. Shift
feed lever sideways to the right
about 14”, and then upwards
to the vertical position.




When one of these levers is engaged, the other is
locked and cannot be moved — DO NOT FORCE.
The positions of the levers to obtain a thread or feed
are illustrated in Figures 13, 14 and 15. The direction
of feed is controlled by the reverse lever on front
of headstock.

SELECTION OF THREADS
* AND FEEDS

Study the chart on the gear box — it lists the threads
and feeds available and indicates the position of the
controls for thread or feed desired. Figure 16 illus-
trates and names these controls.

NOTE: The gear chart shows only the carriage longi-
tudinal feeds'that are commonly used. Many other feeds
can be obtained — these are shown in the table,
Figure 17, along with the cross feeds available. To
obtain one of these longitudinal or cross feeds, set
up the lathe gear box for the equivalent thread as
shown in the table. FOR EXAMPLE —- To obtain a
carriage longitudinal feed of .0033”, set up the controls
to cut 44 threads.

SEQUENCE OF ENGAGING CONTROLS FOR
THREADS OR FEEDS ARE OUTLINED BELOW’:

1. Disengage the carriage feed controls.

2. Move sliding gear handle "In" or "Out” as indicat-
ed on chart for thread or feed desired.

3. Release and lower gear engaging lever.

4. To make sure gears in the quick-change gear box
will engage, first start motor. Now move gear engag-
ing lever to the slot directly below thread or feed
desired. Raise lever and snap plunger into position.

5. Next, check the chart for position of the shift
lever. There are three positions — center, left and
right. Shift the lever to position indicated on chart.
(It may take a few scconds for the dog gears to en-
gage if the lathe is in back gear or turning slowly.)
Lathe is now ready to cut thread or feed.

The threading dial is used in thread cutting and in-
dicates the proper time to engage the half-nut lever
so that the cutting tool will enter the same groove
of the thread for each cut.

When cutting even numbered threads engage the
half-nut lever at any one of the markings on the

threading dial for each cut of the thread. When
cutting odd numbered threads, engage the half-nut
lever for the first cut and all successive cuts at either
the 1 or 2 positions on the dial. When cutting half-
numbered threads. engage the half-nut lever at the
same mark on the threading dial for each cut of
the thread. -

| 6. Controls used to obtain a thread or feed.

CARRIAGE FEED CHART

Thds. Carriage Cross ] Thds. Carriagg Cross
Per Long Feec | Per Long Feed
inch Feed Inch Feed

4 0267 00917 [ 32 004t 0011
45 | .0326 0081 36 0041 0010

5 0293 0073 40 0036 0008
55 | .0267 0066 44 .0013 0008
575 | .0255 0083 46 0031 .00079
6 0244 0061 48 .0030 00076
6.5 .022¢ 0056 I B2 0028 .00070
6.75 | 0218 0054 | 54 0027 00068
7 0209 0052 | 56 0026 00065
8 0183 ~ 004K bt 0022 .00057
9 0183 o04e [ 72 0020 00052
10 | .0147 0036 I 80 0016 00045
' 0134 o032 | oes 0017 00041
15 | 0127 0032 92 0016 .00039
12 0122 0030 | 96 0015 00038
13 0113 7 oc2e I 104 10014 .00035
135 | .0109 0027 | 10k 00136 00034
14 0105 0026 | 112 0013 000325
i6 0092 002z | 128 0011 .00027
e | .cosi o020 | 144 00054 .00023¢
20 007z LG1E gs 16 .00092 .000225
22 0066 Ootee | 17¢ 00083 00020
3 L0063 00156 [ 14 00075 000197
24 006! ouigr o192 00576 .00019¢
26 005¢ 00te .20t . LUOT 000475
27 | .005¢ 0013 | 116 00068 00017
28 0052 0017 ‘t 224 .00085 0001¢

| 7. Chart listing aveilable threads per inch with equivalent
carriage longitudine' and power cross feeds.




TAILSTOCK
(See Figure 18)

Tailstock is securely locked to the bed with the lever-
controlled bed lock located on the rear of the tail-
stock. Graduations on the ram simplify accurate boring
and drilling. Ram is locked in place with the lock
handle located on top of tailstock. Before inserting
the center in the tailstock ram, clean both tapers
thoroughly with a dry cloth.

Tailstock can be set over 1” for taper turning by first
loosening the bed clamp and then adjusting the screws
on front and back of tailstock base.

MOUNTING CHUCKS AND FACE PLATES

1. Carefully wipe face of chuck hub and threads (or
face plate) clean of dirt and chips.

2. Carefully wipe spindle threads and shoulder clean
of any dirt and chips.

3. Oil lathe spindle threads with a light film of
clean oil — chuck or face plate will thread more

freely on spindle.

4. Tighten belt, or place lathe in back gear to hold
spindle firmly in position.

5. Screw chuck or face plate on spindle, turning it
rapidly as it nears spindle shoulder so it will seat
firmly against spindle shoulder face. Make sure threads
are not crossed — chuck or face plate should thread

on spindle easily.

—_ TAILSTOCK
HANDWHEEL A CENTER

| 8. Controls on the lathe tailstock.

TO REMOVE CHUCK OR FACE PLATE

1. To remove chuck, rotate chuck until wrench hole
is on top. Lock spindle by engaging back gears without
pulling out lock pin. Now place chuck wrench in
chuck and pull. If chuck doesn’t release, tap BASE
OF WRENCH lightly with a mallet. Remove chuck
carefully so as not to damage spindle threads. Disengage
back gears.

2. To removce face plate, lock spindle by engaging
back gears without pulling out lock pin, tap slot in
face plate with a lead or brass hammer in a coun-
terclockwise direction. Remove face plate carefully
so as not to damage spindle threads. Disengage back-

gears.

CAUTION — Do not turn power on with the
spindle locked — never remove chuck or face
plate while lathe is running.

Service and Adjustments

SPINDLE BEARING ADJUSTMENT

If the spindle turns too freely, of if play is noticeable
when spindle is pushed back and forth, adjust the
bearing as follows:

1. Loosen lock screw in take-up collar “A” (Figure
19) and tighten collar until all spindle play has been
removed.

2. To determine correct bearing preload, give spindle
pulley a sharp spin with your hand — pulley should
rotate about one turn. If it doesn’t, adjust collar “A”,
then recheck.

CAUTION — Do not tighten collar too tightly —
spindle should rotate freely.

10

19. Sectional view of the lathe headstock showing spindle
and back-gear arrangement.




BELT ADJUSTMENT ON HORIZON-
TAL COUNTERSHAFT LATHES

SPINDLE BELT — This belt can be easily adjusted
with the four countershaft adjusting screws. see Figure
22. Belt should be just tight enough to prevent its
slipping when hood is lowered.

IMPORTANT — Do not tighten the four count-
ershaft adjusting screws too tightly — it may
compress the outer bearing sleeve and distort
the bearing, causing permanent damage. Turn
screws up until they are finger tight, then about
14> turn more, and lock.

MOTOR BELT — Correct motor belt tension is obtain-
ed by adjusting the spring tension nut located on under-
neath side of motor base — see Figure 8. Belt should
be just tight enough to prevent slipping.

BELT ADJUSTMENT ON
UNDERNEATH DRIVE LATHES

ADJUSTING SPINDLE BELTS — the spindle drive
belts may be adjusted by loosening the two screws on
the hanger and moving the hanger on the two vertical
supporting rods.

ADJUSTING MOTOR BELT — motor belt may be
adjusted by moving the collars located beneath the
motor base tension springs.

ADJUSTING VARIABLE SPEED BELTS — the
countershaft and motor belts may be adjusted by loosen-
ing the four screws in the variable speed hanger and
motor base and moving them on the two vertical
supporting rods.

HOW TO REMOVE
HEADSTOCK SPINDLE

{See Figure 19)

1. Remove guard that covers top left side of head-
stock.

2. Remove screw that holds top of quadrant to head-
stock. At the same time loosen nut that's on the screw.
3. Loosen lock screw at bottom of quadrant and lower
quadrant assembly.

4. Pull out the feed reverse lever and remove the feed
reverse gear assembly from headstock.

5. Loosen the lock screw in collar "A” and remove
collar — make sure not to lose brass plug beneath
screw.

6. Slide spindle gear “B” off spindle. If gear sticks,
tap it lightly with a piece of wood. Remove key from
spindle with pliers.

7. Next, remove the grooved collar "C.”

8. Loosen lock screw in collar "D.”

9. Wedge two pieces of wood between headstock
and large spindle gear “E” on both sides of spindle.
Then, with a soft hammer drive spindle out the front
of headstock until key that drives the spindle gear “E”
is exposed Remove key with pliers.

10. Now continue to drive out the spindle — BE
SURE to catch it as it is released from the headstock.
11. If spindle belt is being replaced, first remove the
countershaft — see REMOVING COUNTERSHAFT
SPINDLE ASSEMBLY, page 12, then continue as
follows.

11

12. Remove the two screws and sleeves that hold the
hood to countershaft support bracket and remove
hood.

13. .Remove countershaft support bracket from rear
of headstock. Bracket is held with three screws and

two dowel pins. After screws are removed, pry bracket
off headstock.

RE-ASSEMBLING THE
HEADSTOCK SPINDLE

1. Clean all parts thoroughly, including the bearings,
and lightly file off all burrs from the spindle.

2. Place new belt, or bearings in position — make sure
front spindle bearing and washer are tight against
spindle shoulder.

3. Place spindle through front of headstock and then
slide on the large spindle gear, pulley, collar "D” and
belt. Replace key. Position gear tight against spindle
shoulder and spindle pulley against the gear. Then
lock collar "D’ against spindle pulley. IMPORTANT
— Use palm of your hand or a soft hammer when
replacing the spindle — it will avoid damaging the
precision surfaces of the spindle nose.

4. Place rear spindle bearing cone on spindle and
carefully tap it on to spindle just far enough to mount
spindle gear “B”, and start collar “A” on the spindle
threads.

5. Tighten collar “A”, moving bearing farther on
spindle — tighten until collar stops at end of threads.
6. Remove collar “A” and gear "B” and place spacer
“C” on spindle. Replace gear, collar and tighten col-
lar until no lateral play in spindle can be felt when
tapping spindle back and forth with the hand.

7. Again remove collar and gear and replace bearing
dust cover and key in spindle.

8. Replace gear "B” and take-up collar "A”. Tighten
collar until all lateral (end) and radial (side) play has
been removed from the spindle. Check by tapping back
and forth with a soft hammer. DO NOT tighten
collar too tightly — spindle should rotate freely.

9. To determine correct bearing preload, give spindle
pulley a sharp spin with your hand — pulley should
rotate about one turn. If it doesn’t, adjust collar "A",

then recheck. When properly adjusted, tighten lock -

screw in collar "A” — make sure brass plug is beneath
SCrew.

10. Replace front dust cover.

11. Replace tumbler assembly.

12. Raise quadrant so gears are in mesh and lock in
position with screw and nut that holds upper end of
quadrant to headstock clamp. Tighten screw until
screw head is against quadrant, then tighten nut against
back of quadrant.

13. Tighten lock screw on lower part of quadrant.
14. Replace headstock guard.

15. If spindle belt is being replaced, install counter-
shaft as follows.

16. Fasten countershaft support bracket to rear of
headstock — make sure bracket is between the belt.
17. Replace hood — adjust so it's flush with front of
headstock.

18. Mount countershaft spindle assembly — see page

13, RE-ASSEMBLING COUNTERSHAFT SPINDLE
ASSEMBLY.

&




= R Bl =8 =R B

«- .-

HOW TO REMOVE BACK GEARS

(See Figure I9)

1. Remove headstock spindle — see instructions
"HOW TO REMOVE HEADSTOCK SPINDLE”,
page 11.

2. Place back-gear lever in the OUT position.

3. Loosen lock screws in collars “G” and "H" —
see Figure 19. ,

4. Drive out groov pin "F’ that holds back-gear
shaft to eccentric sleeve.

5. IMPORTANT: Mark the position of the back-

gear lever clamp on the right eccentric sleeve, then
loosen clamp screws. Marking position of clamp will
make it easier to position clamp in its original place
on the eccentric sleeve when parts are replaced.

6. Now, with a brass rod or drift, drive out the back-
gear shaft and eccentric sleeve through' front of head-
stock.

7. Remove back-gears from headstock.

RE-ASSEMBLING THE BACK-GEARS

1. Lightly file all burrs from the back-gear shaft.

2. Replace the left back-gear eccentric sleeve and
collar "G — hole in eccentric should be straight down.

3. Slide back-gear shaft, with right eccertric sleeve,

through front of headstock, replacing collar “H”,
back-gear lever clamp and back-gears. Continue slid-
ing shaft through headstock and into left eccertric
sleeve. -

4. Line up groov pin hole in left eccentric with shaft
and replace groov pin “F".

5. Replace headstock spindle — see RE-ASSEMBL-
ING THE HEADSTOCK: SPINDLE, steps 1 through
3. :

6. Now position the back-gears to line up with the
spindle gears and tighten collars “G” and "H" lightly
against sides of headstock. ~ :

7. Place back-gear lever in the out position. Line up
marks on clamp and right eccentric sleeve and tighten
clamp screws.

8. Assemble remainder of headstock spindle parts
— steps 4 through 14.

BACK-GEAR
LEVER IN THE

20. When replacing the back-gear shaft, make sure shaft is
positioned as shown.

12

9. Run lathe in back-gear drive to check the mesh
of the back-gears. If lathe runs noisy, or if there's too

- much play between the gears, stop motor and shift

right eccentric sleeve — see BACK-GEAR ADJUST-
MENT, below.

BACK-GEAR ADJUSTMENT

To adjust gear mesh, or gear play, between the back-
gears and spindle-gears, shift back-gear. lever upward
to the OUT position. Next loosen back-gear lever
clamp screws — see Figure 20. Remove cap’in right
end of headstock, and with a screwdriver turn the
cccentric sleeve slightly. Tighten clamp screws, and
check gear mesh by placing lever in back-gear position.
Repeat adjustment if necessary until gears are in
proper mesh. :

e
| LOOSEN
2l. Loosen lock LOCK
screws in collar and - | 7 Tooreeeeed P 1 SCREW
shift yoke when re- !
moving the counter- . 052:“:’;‘“
shaft spindle assembly. = ISi8 SCREW
I.IOOS!N
ROLL PIN—— “Escrew

REMOVING HORIZONTAL COUN-
TERSHAFT SPINDLE ASSEMBLY

1. Remove motor belt and loosen lock screw in
countershaft pulley and remove pulley.

2. Remove the two lock screws and roll pin that holds
clutch lever in shift yoke — see Figure 21.

3. Next loosen the lock screw in clutch lever located
directly under hood.

4. Remove clutch lever. It may be necessary to drive
it out — use a 14” brass rod and hammer. Catch the

shift yoke, and collar as lever is removed.

5. Loosen the nuts on the two rear countershaft hang-
et adjusting screws (Figtire 22) and then loosen adjust-
ing screws just enough to remove complete countershaft
spindle assembly. :

22- Loosen the rear adjusting screws on each hanger to remove
countershaft spindie assembly. )




RE-ASSEMBLING HORIZONTAL
COUNTERSHAFT SPINDLE ASSEMBLY

1. Place countershaft spindle assembly in bearing
thangers and tighten the two rear countershaft adjusting -
screws. Tighten just enough to hold spindle in bear-
ing hangers. Iock in place with the lock nuts.

2. Slide clutch lever through hole in top of hood.
Replace clutch lever collar and temporarily position:
about 15” above end of lever — tighten screw in
collar just enough to hold collar in place.

3. Turn clutch pusher (see Figure 23A) so pins are
in a horizontal position.

4. Now slide shift yoke over the clutch pusher pins
and swing yoke up so it's in line with clutch lever —
see Figure 23B. Push lever through shift yoke. Line
up hole in lever with hole in yoke. Lock yoke to lever
with the two socket set screws and replace roll pin.

5. Make sure shitt yoke isn’t touching upper or lower
slip ring. If it is loosen collars on lever above and
below hood and adjust lever. Lock in this position by
locking collars against hood.

6. Replace countershaft spindle pulley, and belt.
Large step of pulley should be toward outside.

© CLUTCH
LEVER COLLAR.

CLUTCH PUSHER

0
]
'
]
]
]
!
)
’

1 cLearanc

! i
CoH H
] ! N 1
' H I
] b i
[ i
R SOOI 1
:
b : !
P E } [ ;
Vot : CLUTCH | CLEARANCE
R PUSHER LOCK SCREW|
' 8 SHIFT YOKE
 — 8

23. Installing the shift yoke.

HORIZONTAL CLUTCH
COUNTERSHAFT ADJUSTMENT

If the countershaft clutch slips when the spindle drive
is engaged, adjust as follows:

First loosen the lock screw that’s in the face of the
clutch hub—see Figure 24. Then tighten clutch adjust-

13

ing screw just enough to prevent slippage—retighten
lock screw. DO NOT tighten screw too tight—spindle
drive will not disengage when clutch lever is moved to
the right if screw is too tight.

e N
CLUTEH_ADJUSTING SCRE
OCK SCREW g

24, Tighten clutch adjusting screw if countershaft clutch slips
when spindle drive is engaged.

UNDERNEATH DRIVE
CLUTCH ADJUSTMENT

Adjusting Clutch — if the countershaft clutch slips
when spindle drive is engaged, adjust as follows:

First loosen the lock screw in the adjusting ring as
shown in Figure 25— accessible through rear panel
of cabinet. Then turn the adjusting ring clockwise just
enough to prevent slippage. Do Not adjust too tightly
— spindle drive will not disengage when clutch lever
is moved to the left if ring is turned too tight.

25. Tighten adjusting ring of countershaft clutch when spindle
drive is engaged. N

v




)

)

BED AND LEADSCREW ASSEMBLY

$/16-18513/4 3. HD. MACH BOLT W/ NUT =——

4 hog'd @ 5/16 PAIN WASHER 4 Boq'd
$/16 - 18 3Q. NYT =" =
4 Boq'

o @-—Mﬂw«nﬂm
IR ITRR I
fmwm—h@ |
$62-013 niNGE PN - /
172 PAIN WASHER 3 toqd 0

—_——

i
/
!

|
!

/
/

/
/

378 MAIN wasner [ 3/8 PAIN washer

— — —— — —. . . s . P

/
e wx U —@ @ h 381631174 HEX AP scREW
BI12A-17 mmo""'~/.@@® / D/ | NO.10-24x1/2 m wo. macH. screw
DL-374 ¢ve sotr 0 (24" Lethe- 4 Roq'd )

N
e (36" Lathe- 6 Req'd )
| (48" Lathe- 8 Req'd )

3/8-16 WEX mmm/ DL-372  sour |
DL-350
3/8-16  HEX JAM NUT | 6924 o (24" Lathe)
| Q-936 30 (36" Lathe)
Q-948 0 u\n' Lathe)

DL-106  aack (24" Lome)
DL-102  nack (36" tothe)
C-366  nACK (48" Lothe)

/3/0-“11"1 HEX CAP sCREW

8716 PLAIN WASHER (4.Req'd)

! 8/16  LOCK WASHER ¢ Req'd
/2’4-001 uo |/ )
<
B\O/I&llxﬂh X car scaew
4 Req'd)

Xu«m wh SUSIING
==

Q-475  LeADKCIEW (24" Lathe)
Q-476  WBADSCEEW (34" Lothe)
Q477  ASICIW (40" Lathe)

The parts illustrated on

N\
§ \\
I E @\‘m AN WAMER (4 Reg'd) this page are for lathes

IMPORTANT

serial numbers be-

(4 Req'd) vitn
\ A" LOCK WASHER (2 Bea'é)
3/8- 16 MX UL NUT tw;en 000200 and
5/16-18 x 11/, MHEX CAP SCREW (8 Rog'd) -
(4 Req'd)

14




BED AND LEADSCREW ASSEMBLY

5/16-18x13/4 $Q. HD. MACH BOLT W/ NUT ——
4 Royd @ 5/16 PLAIN WASHER 4 Roq'd
5/16 - 18 3@, Nyt ——"

p—

\

HORIZONTAL COUNTER

4 Req'd 030-014 moTOR BASE
@— > NOTE: FOR USE WITH

——

W/2-13x11/4

nex car screw =, @J

562-015 NK Req'd / ’ﬂ -
172 PLAIN WASHER 3 faq'd

041-038 sracxeT 7

3/8  PLAIN WASHER

3
3/8-16 HIX PUNUT——@ @ /
812A-17 m»«:"~ [oF ) / m/
DL-374  ve soLT ® fp—y 0]

3/8-16 HEX PULL NUT DL-372 sour

3/8 - 16  HEX JAM NUY

DL-106  rACK (24" Lathe)
DL-102  gaCK (36" Lathe)
C-366  RACK (48" Lothe)

7/16-14 x 1 1/2"
HEX CAP SCREW

\ = N /

(2 REQ'D)

/ \ A" LOCK WASHER |
3/8 .16 HEX FULL
5/16-18 x 1Y, HEX CAP SCREW (4 Req'd)
(2-Req'd)

UNDER-DRIVE LATHES
50-18 BEARING 50-18 BEARING

560-030 PuLLey

2

.8
e’
©

i
[ ram wasmee : this page are for lathes
I

5/16 PLAIN WASHER /
/ (4 Rea'd) / ) /
DL-151

() .
5/16 LOCK WASHER / @ \ 5/16 \':;N WASHER (‘ llq'd) /
g (SN /

SHAFT LATHES.

IMPORTANT

—~—

~ The parts illustrated on

with serial numbers be-
/8-16%11/4 HEX CAP SCREW tween 001708 and

' NO. 10 24 2 1/2  FiL. HD. MACH. SCREW

| (24" tarhe- 4 heg'd)

(36" Lathe- 6 Req'd )

l (48" Lothe- 8 Reg'd )
SHIM

I 058-009 8E0 (24" Lothe) DL-350

| 058010 8£> (36 Lathe)

)

058-011 8ED (48" Lathe)

5/16-18 x 7
ALLEN CAP SCREW

—

556-043
MODEL NO. PLATE

Q-475  LEADSCREW (24" Lathe)
Q-476 LEADSCREW (36" Lathe)
,,,,,,,,, . Q-477  LEADSCREW (48" Lothe)

294-003 LG

5/16 LOCK WASHER
/ (2 REQD)

5/16-18 x 12 Hex CAP SCREW
{2 Req'd)

. E_ 7/16-14 x 1 1/2* HEX CAP SCREW
3/8-16x21/2

/u:xcuscnswv S ———

/ 1/4-20 x 3/8 RD. HD. MACH. SCR.
(4 REQ'D)

122-042 piate

LEVELING SCREW / /
©
(4 Req'd) / ﬁ‘g/‘
/ / 1/4-20 x 3/8 SOC. SET SCR.

1 /

4 Req'd) /
weo/

i BUSHING
< 2 Req'd)

NO. 2x3/16 P.K. DRIVE SCREW 2 Req'd




YY)

)

HEADSTOCK ASSEMBI.Y 990-038

(LESS 556-016 AND 041-012)

051-002 351, " Ig. BELT B. SECTION 174 -20x 3/8
ALLEN SET SCREW

9-210 sau
f———09-61 smanG
2 341-012 sACK Giar

5/16-18x 1/4

123009 AMECSETICEN 34101

COLLAR ' BACK GEAR
v

@ )
\ 3-00. 043-004
122-007 043-005 BEARING
\ DUST COVER BEARING

045-002 searinG

— 122010 opust cover

556-016 ract Az

5/16-18x1/4 699-017  spacer
ALLEN SET SCREW

{Cop P1.) NO. 606 l 932-007 © WASHER
wm- O DO
[ / ~ \932-006 WASHER 122-009 cover
[ Ve x 1Y, - , o
341-015  seinDLE GEAR  122-008  pust cover ] GROOV PN DL-378 NO. 10 - 24 x 9/16  FLAT HD. MACH. SCREW 7659 o Ne. 3 A 5. &, Taper
| MPED woop wteH 2 teqd cene
-24

10
I HEX. JAM NUT —® - ~ = 3/8 - 16 x 1 1/2 ALLEN CAP SCREW 2 Req'd
2 Req'd \ \\

/ 383-001

%-16 x 1% ALLEN CAP SCREW 378 LOCK WASHER (R
LTI \“‘@hm\e(

3/8-16x5/8 |
HEX CAP SCREW /

DL-328 536-005 NAMEPLATE

KEY /
e oes 0L-327 | 041-025 T P omve soue
i 20 x5/16 SHAFT | BRACKET . P.K. DRIVE SCREW
341-013. .‘,':z TGEAR N SET SCREW (Cup 11 ! . HD. MACH. SCREW i 220q'¢
2 Req'd b P '
C-363A o 4 T~——
¢/ oncw 10-24x178 o~

|
DL-334

\5"1“” W/ =" RD. HD. MACH, SCREW N
PIN 7
Q- ’ % NO. 10 PLAIN WASHER

OITE SUSHING
Req'd ¢ 1/4-20x V74 K C-440 %-20 x 1% HLL
D:’u:’ o @ ALLEN SET s'cuw// I CHIP SHIELD HD. MACH. 508, (1 Boa TP pors

P suTTION
P
@ ”ol.ogs ) ' C-331 cumr claMr N I
Q-525 BACKEY  p).318 /\ NS yexii/e % /G
18.7 GEAR SPRING / ,% 126-006 cLame GROOV PN (Type 1) —]

|
|
|
|
|
|
|
|
i

BEARING
1/2-13 702-006 /

’
’
/
271004 ——__ 700-044
MECRLNUT gilaly J;:’r?e SLEeve // e \ ECCENTRIC @ yae / “:“-g.zl
361 GEAR (2 Req'd) / GROOV PIN (Type 1) ¥e-tox ":«"“ CAP sCREw A I
// 441-007 knoOB ‘ Read) /ﬂ ‘ ‘0

Y
At \ \\
ROLL PIN 9-210
. 990-106 , e " s
TUMBLER ASSEMBLY  / ek bl
/ 700-014  suarT sockkr st sca.
/
C @
1/8 x 11/8 GROOV PIN (Type 1) OILITE BUSHING
123-010 couar
990-036
BACK GEAR ASSEMBLY
1/4 - 20 x 1/4 ALLEN SET SCREW
271-001 ECCENTRIC
IMPORTANT

The parts illustrated on
this page are for lathes
with serial numbers be-
tween 000200 and 000581




HEADSTOCK ASSEMBLY 990-038

(LESS 556-016 AND 041.012)

051-002 351" 1g. BELT 8. SECTION 174 .20 x 3/8
ALLEN SET SCREW

9-210 sau
9-61  srNG
g 341-012 BACK GEAR

5/16-18x1/4
ALLEN SET SCREW

123-009 tCop Py 341-011
COLULAR l BACK GEAR

\ [} \
. ©\ 042,005 043-004 N

122-007

~— 122-010 pusT cover

v? N
562-010 N /

556-016  race pLaTE

T coveR BEARING BEARING WOODRUFF KEY
ous! »
5618 1/4 . 5-002  seamnG 045-001  seaninG 701-003  seinpLE
gy 699-017 s,
ALLEN SET SCREW ACER /
(Cup P} NO. 606 l 932-007  WASHER

122:009 cover

WOODRUFF KEY \
9124
rUG ———i0
537009 __({M\
TAKE-UP NUT ’
\

N
.10 - 24 T HD. MACH.
341-015  seinDLE GEAR  122-008  pust cover ~ NO.10-24 x By FLAT HD. MACH. SCREW 7659  CENTER, No. 3 A. 5. A. Toper
TPEN woop waten > 2 heq'd
16 1 113 ALLEN CAP SCREW -
* [ "oq'd) - ~ —— 3/8-16x 1 1/2 ALLEN CAP SCREW 2 Req'd
\

\‘f\ 174-20x 1 ALLEN SET SCREW (Dog P1.)
041020  sracker — . N ) 556-030

3/8 - 16x5/8 | §7-217 INSPECTION PLATE
s 16x “1" ONER
DL-328 MY A7 S - 536-005  NAMEMATE
KEY C \ -
1/4-20x5 DL-327 ) 041-025 . & 1024 \”7 - / 0. 2x3/16
) S20x5/16 SHAFT oxET T S24x K. DRIVE SCREW
341-0113."_:1 TORAR  LLLeN SET SCREW (Cup P1) e b - RD. HD. MACH. SCREW =T T heqs
- 2 keq'd _|o —~— 7 2heqd
%3
~~ 7 _/c3ea o d N ~~,/4 ~——
0 = (oD) ;8 oncu & ' T~
| - f ®—— 10-24x1/4 -~
| / \562-01 1 - —= — < RD. HD. MACH. SCREW \|
01334 A0 N S AN
OILITE BUSHING O 1- T NO. 10 PLAIN WASHER :
3 Roqd QL 14202174 4 ‘C-440 T~ 18-83 1/4-20x1/4
Dls-‘:‘l,::! ey SET SCREW // l CHIP SHIELD =~ surron | ALLEN sET screw
° ‘ 14-200 174 T~
2 Req'd >
“® 990-03 9 / e €331 cuwr A e sca —4 \\| | ! NO. 404
Q-525 BACKET ) 318 /N Sl . Vextss ,/Gl WOODRUPF KEY
187 GEAR SPRING 02 / ,%\ 126-006 clame GROOV PIN (Type 1) —} ’ , ! /
1/2-13 - 702-006 / L
HEX. FULLNUT 301 000 lEz;fg?s sueeve s \ @ = |
: 36.T.-GEAR (2 Req'd) / GROOV PIN {Type 1) %-16 x 13 HEX CAP SCREW
2 Req'
// 441-007 «xnoB (2 Req'd)
T 271-002
0 ECCENTRIC
- 990-106 s
TUMBLER ASSEMBLY 123-010 PLUNGER
. 700-014  suam couar

697-009
SPRING

o
\
DBa-3

10-264  OILITE BUSHING

5 on cur 646-001  sACK RACK

1/8 x11/8 GROOV PIN (Type 1) )

123-010 couiar
990-036

BACK GEAR ASSEMBLY

1/4 - 20 x 1/4  ALLEN SET SCREW

271-001 ECCENTRIC

IMPORTANT !

The parts illustrated on
this page are for lathes
with serial numbers be-
tween 000582 and

15-A




7

f—
L

)

B

1

HEADSTOCK ASSEMBLY 990-038

(LESS 556-016 AND 041-020)

IMPORTANT

The parts illustrated on
this page are for lathes
with serial numbers be-
tween 001078 and

051-002 351" 1g. BELT B. SECTION 1/4.20x3/8

$/16- 185 1/4 Aumlsev screw | 562-038 PLUNGER PIN
ALLEN SET SCREW 560-004 . ¥ 9-61  SPRING
123-009 (Cun ") 341-011 PULLEY M7y, g 341-012  BACK GEAR
<ouAl BACK GEAR \ N,
- —— A m
~—— 122-010 pusT cover
. e
)
| 7 562-039
043-005 043-004 NO. 406 LOCK PIN
:uzsf-::v:n BEARING  BEARING WOODRUFF KEY
045-002  BEARING 045-001  BEARING 701-003  spiNDLE 702-010  sieeve
5/16-18x 174 699-017  spacer
ALLEN SET SCREW h
(Cup P1.) NO. 606 932-007  wASHER
wooouurr KEY
9- 124

122-009 cover

PLUG
537-009 —
TAKE-UP NUY

/4-20x ) ALLEN SET SCREW (Dog Pt.)

383-001

HEADSTOCK
041-020  prACKET —

>~ & 556-035
378 -16x5/8 | 5 rLaTe
pLa2s MEX CAP SCREW / 536-005
KEY C /
1/4-20x5/16 pL-327 04].025 10 - 24 :/4\ 7
3“'0123.“‘:“ ceAR ALLEN SET SCREW (Cup Pt.) snar BRACKET RD. HD. MACH. SCREW @
\ 2 Req'd . ~— / 2Reqd
) @—, / C-363A @“@ N IE '  Te—
CP \ ’, oiL cur Saaaise T

62~01 xo CH. SCRI
ounz.ousnmc - NO. 10 PLAIN WASHER
2 Reg'd
DL-333

STUD

T ) @

Q-525 BRACKEY DL-:no

,o/ 126-009

— C-331  ciamp CLAMP T~ \

18-T GEAR

/213
ECCENTRIC

// 441-007 knoB

xly
ROLL PIN
26-010
990-106 oot
TUMBLER ASSEMBLY e
700-014 SHAFT SOCKET SET SCR.

DB4-35 o cue

1/8 x 11/8 GROOY PIN (Type 1) OILITE BUSHING

123-010  couar
990-036

BACK GEAR ASSEMBLY

/4 - 20 x 1/4  ALLEN SET SCREW

271-001 ECCENTRIC

7-50 5%
HEX. FULLNUT 341 014 seaninG suzvs/ s \
36.T GEAR (2 Req'd} GROOY PIN (Type 1) Bl x 1 Hex CaP scRew
(2 Req'd)

556-016

[Va x VY,
¥ GROOV PIN DL ~ NO. 10 - 24 x 9/16  FLAT HD. MACH. SCREW 7659  CENTER, No. 3 A. 5. A. Taper
341-015  spinDLe GEAR  122-008  pust cover I rvee 1y "3";:{3“ 2 Req'd
/ ~
3/8 LOCK WASHER 10 - 24
<16 x 1% ALLEN CAP SCREW
% 13 ;’“.d, ¢ | Mex. Jam NUT -—'@w <16 %1 1/2 ALLEN CAP SCREW 2 Req'd
2 Reg'd

NAMEPLATE

|
|

1/4-20x 174 /o _440 Veo20 ¥ 1% FiLL. §
ALLEN SET SCREW / \“ ‘ CHIP SHIELD HD. MACH. SCR. mh; ::"aoi |
|

|

Vex11/8 % @

SPRING % '26-006 CLAMP GROOY PIN (Type 1) —[ ‘
7°2'°°‘ / 271-008 ——__ @ 700.044

LEVER

=

NO. 2x 3/16
- P.K. DRIVE SCREW

(-)

9

i

9-61
SPRING

FACE PLATE

046-008

2 Req'd

BEARING

441-021
uuon

210
BALL

oo 18 B rFor Horizonto! Countershaft Lathes




10-24 x 1/4" SOC. SET SCREW

(2 REQD) \

\

S
\J

562-034 HINGE PIN

HEADSTOCK ASSEMBLY

(LESS 556-016, 342-028 AND 041-105)

ua-ozs COLLAR

10-24 x 5/8" FLAT HD. MACH. SCREW

342-028 Guaro

/

!

\

BD3B-10 BUMPER

(2 REQ'D)
051-014 BELT (3 REQ'D 1/4-20x3/8
ALLEN SET SCREW 1
5/16-18x1/4 '

ALLEN SET SCREW

123-009 ‘c” "

COILAI

G000

341-011
BACK' GEAR

560-034 PULLEY L}

5/16"-18 HEX JAM NUT ' '
\ 5/16" LOCK WASHER

T 341-012 B8ACK GEAR

\’z
3 — 122:010 pusr cover
¢
W 556-016  FACE PLATE

697-005 sPriNG

10-24 HEX JAM NUT /

699-016 SpPacer

990-037 LATCH HANDLE
562-038 PLUNGER PIN WITH STUD

9-61  spmNG

s 562-039
043-005 043-004 LOCK PIN /
\ :u:?'::;. BEARING  BEARING \WOODRUFF KEY
045-002  sEARING 045-001  BEARING 701-003  spINDLE

5/16-18x1/4
ALLEN SET SCREW
(Cup P1.)

341-015  srinpLe GEAr  122-00
3/8-16 x 3/4" HEX CAP SCREW
(2 REQ'D)

1/4 .20 x 5/16
341-0123 Req'd j2-ToeAr ALLEN SET SCREW (Cup P1.)
2 Req'd
€-363A
l on cur

62-0Y

Olllll llll“lNO

DL-333
st

e

HEX. wu NUT 341-014 'EA”NG
36-T GEAR (2 Req'd)

990-106 y
TUMBLER ASSEMBLY /

1/8 x 1 1/8 GROOV PIN (Type 1)

123-010 coiuar

1/4 - 20 x 1/4  ALLEN SET SCRE

8  pust COvEr

C
DL-327 | 041-025
SHAFT BRACKET

702-006 / 271-004 -044
/ ECCENTRIC \ / 70,?““ 441-021
SLEEVE / 373221 kNO®
/ GROOV PIN (Type 1) 16 1 1% HEX Cap sCREW % [
(2 Req'd
// 441-007 xnoB eqd) =®0 ‘3)@ @
\
L PIN
9-21
O 126-010 & o
CLAMP
9-61
Vo-20x Y SPING

W

=
ass-16x5/8 |
HEX CAP SCREW /

1/4-20x 174
ALLEN SET SCREW /

"~ 932-006

WASHER

N
DL-378
HOOD LATCH ~
10 - 24 ®
HEX. JAM NUT =
2 Req'd

383-002

HEADSTOCK

20eq'd
eq @ / €-331  ciame Clame \l I
’
Q-525 mcm bL3le QQ ! ) a1 % _/@
n T GEAR SPRING / ,%\ 126-006 cLamr GROOY PIN {Type 1) —§ |

DB4-35 o cup

OILITE BUSHING

990-036
BACK GEAR ASSEMBLY

271-001 ECCENTRIC

NO. 10 - 24 x 9/16 FLAT HD. MACH. SCREW 7659  CENTER, No. 3 A. §. A. Taper

702-010  sieeve

122-009 cover

2 Req'd
= 3/8-16x11/2 ALLEN CAP SCREW 2 Req'd

1/4 - 20 x 1 ALLEN SET SCREW (Dog P1.)

556-035
PLATE

"L OILER
536-005 NAMEPLATE

=~ NO. 2 x 3/16
10-24x1/4 @‘ﬁ — P-K. DRIVE SCREW
) %0- Ho. MACK. screw 2 Req'd
A 2 Req'd

- -
S
10-24x1/4 ~—

‘Q\m HD. MACH. SCREW N
‘\ NO. 10 PLAIN WASHER

|
|
C-440 ve-20 a1k FILL o 18-83 %
|
|
|

CHIP SHIELD MD. MACH. SCR. (2 Req'd) i BUTTON
126-009 ___

046-008
i BEARING

SOCKET SET SCR.
700-014  sHafT

IMPORTANT

The parts illustrated on
this page are for lathes
with serial numbers be-
tween 001P¥8 and

[#74

15 B for Under-drive Lathes




Y

QUICK CHANGE GEAR TRAIN

‘342011  guam

Nx1/2
GROOV PN (Type 1)

698-017|
STUD

¢

HEX CAP SCREW

@

174 -20x 1 1/4

NO. 6 x

342-009 GUARD =

342012 guam

174 PLAIN WASHER
3 Req'd
Q-540-§

sNne 30-72-T GEAR ASSEMBLY \
P.K. DRIVE SCREW (Type U)

1/4-20x1/2 J 3 Regd

/ \
3/8-16x3/4
HEX CAP SCREW
T Req'd

;
38 PLAIN WASHER
2 Reg'd _a®

ZERK FITTING

sne—"

R o \C
-

eI

3/8-16x13/8

C———1/4-20x 1 FIL. HD. MACH. SCREW
2 Req'd

L
)

=,

7/16-14x2
HEX CAP SCREW

Q-456  steeL sAuL

/‘ Q-523 Gear NUT o 697-010 2 Rea')
\ ) SPRING
5/16-18x1/2 10-24x1/4 Q a Req'et -
ALLEN SET SCREW RD. HD. MACH. SCREW Yy
2 Req'd 6 Req'd @ \N— - Q-535 QuabraNt
A Q-528 4
,d/ N\ 60-T GEAR l
N~ =’ 5/8-18 HEX FULLNUT
1/4-20x1
~ = FiL. HD. MACH. SCREW
.L 2 Reg'd
- Q-530
75.7 GEAR

]

o
342-010  cuam 698-012  swpo

342-007 gGuam
384-001  jinGe
441-009 «nOB
IMPORTANT

342-008 Guam

The parts illustrated on
this page are for lathes
with serial numbers be-

tween 000200 and

16




NOTE: FOR USE WITH

HORIZONTAL COUNTER- fo

QUICK CHANGE GEAR TRAIN

041-022
BRACKET

342-010 Guam

3/8  PLAIN WASHER

5716 -18x172
ALLEN SET SCREW
2 Req'd

384-001

SHAFT LATHES N\
AN 342009 Guam ,
N\ i—-lu.:on FIL. HD. MACH, SCREW
| 342011 guam  DL-386 moe P AN I ?foae
AN
| 342-012  Guam \
| /322112
l GROOV PN (Type 1)
=,
| < —
DL-387
' SPACER
| 3 Req'd
698-017 /
' stup
| |
1/4-20x11/4 -
: \ WEX CAP SCREW = J ®
3 Req'd T -
\ﬁ&} " o= ®
I m ~ 174 PLAIN WASHER e
l DL-388 3 Req'd e
| 10CK KNOS P -
7
I -7
\ 7
) \\ ] Pid
— 3/8  PLAIN WASHER HEX JAM NUT
N / \\ P 7 1/47.20 x 1/2*
N » P 3/8.16x13/8| SOC SETSCREW
N \ - HEX CAP SCREW *' .
e Q-540-§ \
\_ ————e—e -~ NO. 6 x 5/16 30-72-T GEAR ASSEMBLY )
#.K. DRIVE SCREW (Type U)
174-20x 172 3 Regd Q-533
HEX CAP SCREW DisC

Q-532 swo \

o
W)
/ N
o) o ., 6,,/&3 WOODRUFF KEY
X ZERK HITTING ~ ’
> o

= 990-063

3/8-16x3/4
HEX CAP SCREW
2 Req'd

7/16 - 14 x2
HEX CAP SCREW

Q-456  sTEEL BALL
697-010 2 Req'd)
SPRING

10-24x1/4
(2 Rea’d)

RD. HD. MACH. SCREW

6 Req'd Q-535 QUADRANT

Q-528 l
60-T GEAR

5/8 .18 HEX FULL NUT
1/4 -20x 3

Q-530
75-T GEAR

N
\/,///

698-012  stup

342-007 Guarp

Q

HINGE

441-009 xnoOB

IMPORTANT

The parts illustrated on
342008 Guam this page are for lathes
with serial numbers be-
tween 000728 and

16 A

b

-




B |

e 3/8- 168 1174 AUEN CAP SCREW
2 Req'd
NO.10- 2443 8
0. HD. MACH. SCREW G u
2l — %— Q-485 swim
. \ o-us cnan

QUICK-CHANGE GEAR BOX ASSEMBLY

NO. 22 3.16 P.K. DRIVE SCREW .__‘
ateq¢

1,220 MEX JAm NUT

Q-403 uun o4

‘\

Q-484  sau seaminG

1
Q-436 ciose0 cover Q-484

BALL BEARING .
AN . 178621 GROOY PIN (Type 1)
NO. 10 - 24 5 3/8 Q-486 Gnl tox sncn \ N\ 1/4-20x1/4 nﬂo 10- n 2 3/8
o ”,':::: e — o ‘' Qass wasure AN A s gemw ' so-18 IAlllt!AllNG jaryocriad
o Req'd =5 Dl-lﬂ - Q-486
043 - 0441w\ N\ \ locx wasker ae
CLOSED Cover B v I “\ \ , e/ ? C-363A  on cur / “A:‘l.?‘xl SPACER Q-436
T — \ ] 100, ciosen cover
-~ < —>
Q-447 wAsusl = /L
o Req'd / / -
Q-449  WaASHER ‘o Req'd ;7 B

NO. 404 WOODRUPFF KEY X~ /% Req'd

Q-452 susuinG 50-18  sauL seAniNG Q481 1. 4 Q-449  waswer //
~/ Q-448  wasuer

o Req'd J
© Q-451 ey Q447 washet o neqig "0 M0 MU SCREW
~ —— 80-18  gawt SEARING
- rd
P4
Q-482  suam PR - o\ 3/8- 161/ NO 10.2453/8
174205 174 _AUEN $ET SCREW <O \ ALLEN SET acuw %0. WD. MACH, SCREW
s : 3 hea'¢
PN Q424 swam /m \
T L7 26 e 7. \ Q455 srma o810 cover
Y - 1785172 tOUL AN W GEAR SOX SPACER
i = \} ’ Q404 sueeve - Q-427 cwvcu wipe | \
_ e - S~ ~o Q-456 mu SALL' -
e P 4 \\ \ Q-428 o
i s \
P s
14 . Ve Q-466 2.7 GEar P
\ " as.
N ) ~ Q-414 187 Gear Q465 »
~~x7 Q-467 @ \
Prat g Q-416 22T Gear 167 otar 7 “A J
Ve y / ) DL-58S Q-a58 u 150G oen \.
P . 32.7 Gear i )
- - / " 0-404 sieeve \
7 - Q-418 20.T Goar Q-‘l’ 26-7 GEAR \\ l . \
P -
Pid 0417 2rome” S 0-329 cour \
- = = \
\’ ) Q-420 207 Gear 7 S \
N B @
~ o Q-4V8 247 GEar B ~ \
~
'~ \
~ ~ - Ves i 174 -20 % 1/4 AlllN SET SCREW A
~ Q-544  piare GROOV PIN (Type 1) | \
1 817.8 GROOV PN (Type 1) >~ |
000 a-516 | \
Ry 1785 1/2 GROOY PIN (Type 1) | \
Py ~
= y ﬂ/ Q-517 207 Gear | \
~< / 041-021  spacxer | \\
Q-454 couar ~
~ | \
~
0-515 24.7 GEAR \\ - | \
14208 174 ALEN SET SCREW \’ 0~ | \\
C-331| SPRING c ~ | \
I~ .
702-006  sieeve , ) | ~ - \
~
33241 GROOV PIN (Type u | ~ o \\
‘ 562-01\ " | S - \
5/76-18 x 73 AULEN CAP SCREW | S - )
I nae |
~
~ _7
e -
44\-007 KNOS
(MPORTANT

The parts illustrated on this page are for
lathes with serial numbers between 000200
.and 000873

e o

|
\ |
\\\\ 452004 evie i \'A\@- _@—n

37 omc cover

NO. 10 - 242 3/8

17




QUICK-CHANGE GEAR BOX ASSEMBLY

NO.2x3/16 'K ORIVE SCREW —_‘

1/2-20 HEX JAM NUT

?—— 3/8-16x1 l/l All!ﬂ CAF SCREW
NO. 10 - 24 x 3/8
D, HD. MACH. SCREW
3 heq' o-loc ey — Q-485 sHIM
\ N uo-ou cHanr

Q-403 SHAFT

"ﬁ*

|
|
\ |
[

Q-437 om cover

Q-484 nu BEARING

: ) \
Q-436 ciosep cover Q-484 \ \ 452-004 ever @- -@q
BALL BEARING
\ : 1/ax1  GROOV N (Type 1) NO. 10 - 24 s
NO. 10 - 24 x,3/8 Q-486  ceaR BOX Seacer \1/4-20x1/4 1. HD. MACH,
. s CH. SCREW
- :-Aq‘: scew o (2 Rea'd) o 448 waswer \ AN sE gcrew ' so0-18 uu/:unmo 3 Reqd
as Req'd § DL _42‘ Q-486
0-441 K!v\ \ \ LOCK WASHER GEAR BOX SPACER
Q-436 CL08tD COVER —, - C-363A o cur / (2 Req'd) Q-436

Q-452 susHING 50-18  sAlL BEARING  700-047 161 GEAR & SHAFT

l(—, \ \ <~ ? | heqd
\ )

Q-447  wasHer /
as Req'd
Q-449  WASHER 'os Req'd
NO. 404 WOODRUFF KEY

386-017 GEAR BOX

[~ o3 Req'd

Q451 xev Q-447  WASHER as Reqd O MO “J‘::‘;,:c“w
- - < c — 50-18  saLL BEARING
.C e
- -
e 7 s
< Py
Q-482 suam R /6 & S 386k NO 10-24x3/8 |
1/4-20x 174 _AUEN SET SCREW \ ALLEN SET scnsw 0. HD. MACH. SCREW
P . \ 3 Req'd
7
.7 - L0424 sun Q-455  srang 0-446 CLOSED COVER
- - Q-426 GEAr \
7 - \ Q-486 GEAR BOX SPACER
7 ( 7
7 ~_" 7 \
7 S 699-037 sl.tm \_ l
i - \
~ 7
P -
- Pid
-’ e Ve Q-466 32.1 GEAR
\ - 34 K
e _ e 1-034 18.1 cear Q-465  suUSHING \\
~
. /\x — / 341036 127 Geur 341-032 16.7 GEAR P
- §@ S / 341-082 32.1 geag 21031 147 bo0 Gi!“ \
Pd B U/~ 50 S / Q-404  sieeve \
< 5 2
27 341035 0T 6w = '\@ 341-040 267 ctar | | \
il 341-037 231 cear ~ 3 ) S 0-329 counr \
- ' =0 \
\/ 341038 2.1 0tar /S \
N // @
S~ 341-039 341041 241 GEAR / B~ \
~ 27-1 GEAR \
~
\ 1/4-20x 1/4 ALL!N SET SCREW
1/8x11/4 \
S~ Q-544  plATE GROOV PIN (Type 1) [ \
1/8x7/8 GROOV PIN (Type 1) >~ |
(2 Req'd) 0-516 | \
| SHART 1/8x1/2 GROOV PIN (Type 1) | \
~ u 341-033 20-T GEAR | \
2 / 041-021  wmacer | \\
Q-434 cowr 5 \@ / | \
0-515 241 osu e 4 S~ [ \
1/4-20x 174 AUEN SET scREW — | \
, Cc I \
C-332B  srmiNG ~ \
I~
702-006  sieEve _ - \
' ~
. >~ \
3/32x1 GROOV PIN (Type 1) | -
\ﬂ o 562-011 N % | RN - \\
5/16-18 x 7/3 ALLEN CAP SCREW | S - \
3 Req'd ~ ~ ]
| -_/
\ l Q-487 cClame
441-007  xnoB
IMPORTANT )

The parts illustrated on this page are for
lathes with serial numbers between 000674
and

CLOSED COVER

/. /
@i@@@,

/ Q-448 WaAsHER

NO. 10 - 24 x3/8

Y _ A

k4




)

)

QUICK-CHANGE GEAR BOX ASSEMBLY

NO. 2x3/16 u.nlvuasw ——\

NO.10- 242 3/8
RD. HO. MACH. SCREW
3 by 17220 HEX JAM NUT

Q-484
SALL BEARING
Q-486 eu: sOX ?:Adl

Q-436 ciosep cover

NO.10-24x 3/8

2 Req'd *
%_ Q485 suim
130-004 CHANT

— 3/8-16x11/4 AUEN CAP SCREW

Q-437 om cover

oy

NO. 10 - 24 x 3/8

Q-403 swm | Q-484 uu BEARING
\ |

|

|
N 452-004 rvee

AN /821 GROOV PIN (Type 1)
\1/4-20x1/8

D, HD. MACH. SCREW
®, m:'::::‘ — ’ 2 Req'd) 8 wasner \\ At{!N SET SCREW ! 50-18 uu,uumc . 3 Req'd
o Roq'd — DL-42| Q-48
o4 xerN \ \ LOCK WASHER GEAR BOX SPACER
Q-436 ciosep COvER — | - B | AN , a/ C-363A o cr / (2 u..d Q-436
\ \ 2 Req'd aouo cover |
- \
Q-447  wasHER \ @
e Reg'd
Q-449  WASHER o1 Req'd / B
Q-452 susmG 50-18  BALL BEARING  700-047 16.T GEAR & SHAFT °'“’ "’"’“"
NO. 404 WOODRUFF KEY >

386-017 Gear sOX DN / 0-44! wunn

y 2 .D":,, .Am
Q-451  xey Q-447  WASHER os Req'd 3 Rea'd
P — 50-18  saLL BEARING
.C
. 7~
rd
Q482 suam P .| \ 3/8-16x 1/ NO 10-24x3/8 |
174205 14 auin serscrew ) ALI.INSITSCIIW ™. un AACN screw
P
7 24 SHAFT
P //// Ve /040-426 GEAR ﬁ? 0-455 srame Q-446 uom cover
~ ( e 1/8x1/2 ROU PN N“ GEAR BOX spacer
7 7
_ P \\/ < 699 037 sieeve Q-427 cw{cu s\:;: 56 \
_ mn BALL
_ P . - ~ \ \ \ 700-046 BAR
- e

341.036 227 Gear 341-032 161
341-031 24-7 006G oul

- “ 990-163 Gear _J DOG cuncn asn\ \
\’ P < W/ BUSHING
S~ e 7 341-034 1.7 Gear | Q465 lusmna .
Pt ~ GEAR @ ~A J \

4 = 4 341-042 32.1 GEAR
Pid : o-m steve \
// 341-035 20.T Gear 341-040 261 GEar \ | \
s
i 341037 237 cear <f Q-329 couar \
d S \
‘/ 341-038 2.7 cear /. S@ \ | \
~ = |
S~ 341-039 341041 24166 7 BJ \
~ 2.1 GEAR ‘ | \
S 17420 x 174 ALLEN SET SCREW
~ 18 x11/4 \
GROOV PIN (Type 1) | \
1/8 x7/8 GROOV PIN (Type 1, |
@ Req'd) a-516 | \
SHAFT 1/8x1/2 GROOV PIN (Type 1} I \
l\ :m-osa 20-1 GEAR | \
041-021  sracker | \\
Q434 couar @ | \
0-515 247 osu \{s- | \
17420174 AUSN SET scn:w | \\
C-S!Zl SPRING c ~ :\ 1/4” - 20 x 1" HO'LESS \
702-006  sieeve %) | / SET SCR. (DG. PT.) \
i ~ \
3/32x1 GROOY PIN nmn I@% ~ - \
‘ ssz-on "N | \ S~ \
T 5/16-18 x 7/; AUEN CAP SCREW | /420 MEX 1AM NUT ~ - \
3 Req'd ~< H
| ~_~
| Q-487 Clame e

441-007 KNOS

IMPORTANT %

he parts illustrated on this page are for
athes with serial numbers between 001057
nd

17 B




8D38-10 !
BUMPER :
2heqd_ g
3/8-16x1172
HEX CAP SCREW

e
990-037
LATCH HANDLE, with uud

697-005 sePriING

9-206

L3-98
COLLAR

NO.10-24x %3

GREASE CuP 933-005
WASHER

@O

COUNTERSHAFT ASSEMBLY DL-887XX

441-010
KNOS

174 PLAIN WASHER 2 Req'd

NO. 10-32x 1/4 DL-s81
3/32x3/8 GROOV PIN (Type 1) (2 Req'd) ALLEN SET SCREW (P B PUSHER
____—.-_—_-—-———————————— ax11/4
GROOV PIN (¥,
DL-875S cturew RING Assy, f "' ” TN
DL-854 stwo __ | 560-005 puriey J
1 1d S
ALLEN SET SCREW _-"pL-683
1/4-.20x3/8 SUP RING
DL-855 HANGER 2heqd 933006 '

9-108
BEARING IACE

/4 - 20 x 3/8  ALLEN SET SCREW

e \
_- L3-98
3/8 . u HEX. JAM NUT e couar @
2 Req'd) -
-10 3/16x11/4
:ou‘m’ sEARING 3/8-16x13/4 - GroOY PN (Type 1)
HDLS. SET SCREW (Fiot P1.) ~
(2 Req'd) - \ \
~ 7 9-109 rouikr searing = DL-811
_ — PULLEY
e \
DL-812 xev _ 933-005 wasker
-
- @ 1/4 .20 2 3/8
’ mm SET SCREW
DL-686 Kev - == @ DL-855 wanGER
\ Y © J/a 16x13/4
. HDLS. SET SCREW (Flat p1.)
_ as “ 9-108 searinG RACE <16 HEX. JAM NUT (2 Req'd)
L3-98 couar (2 Rea'd) N
0-264
@ BELY
1/4-20x3/8  ALLEN SET scrEw

FLAT HD. MACH. SCREW

7 SLEEVE
2 5/16-18x11/4 -— DL-888 arm
:::x ';M uy 59- HD. SET SCREW (0g. Pr.) -
5/1610ck wasHEr / - .
699-016 spacer /, 16 -

ALLEN SET SCREW (Fiat P1.) 3 g.,-, 1/4x5/8 GROOV PIN (Typs 4)
18 HEX. JAM NUT O |0

37162117, WASN!R

N
@,/

(INCLUDES ALL PARTS ON THIS PAGE)

IMPORTANT

The parts illustrated on

this page are for lathes
with serizl numbers be-

DL-680

HANDLE tween 000200 apnd 000581

DL-645 couar

5/8-18  HEX. JAM NUT
5/8-18  MEX. JAM NUT

o

1/4-20 x 174 ALLEN SET SCREW
Q/

385-001 Hoop

B8D1-24

____— couar
S

V' - 20 x %' -ALLEN SET SCREW

5/16 - 10 x3/8 / —

NO. 10 - 32 x 3/8
-8 ALLEN SET SCREW {Dog p1. )

174 .20 x 3/4
/ -DL-682 sup ming ALLEN CAP SCREW
, \ } DL-092 PIN 2 Regq'd PRI z "' ‘
$8-67 SPRING 2 Req'd m DL-891§ / ALLEN SET SCREW
BRAKE SHOE ASSV
DL-889— g \ @

yd 01-074 cwick nu-

933-005 \ waSHER

©) /" Up-~ o

GROOV PIN (Type 4)
DL872 . 31675
‘ s CLUTCH apjuster ~\ GROOV PIN (Type 7) 0
3-006 _~- . DL-877 5/16 182 7/16
WASHER P CLUTCH ExpanDER ALLEN SET SCREw
d
DL-854 stup = —

L)
00 933-005 .
DL 859 045- 5

BEARING WASHER

9-206
%ouar ’ -~

GREASE CuP

DL-887 srinDLE

5716 - 18 x3/8  ALLEN SET SCREW

DL-882 motor pui(ey
990-112
COUNTERSHAFT SPINDLE ASSEMBLY

v




—

8D38-10 !
BUMPER '
2 Req' d\o

641-037
RETAINER

3/8-16x11/2
HEX CAP SCREW

8/V610cx wasker

699-016 sPacEr

441-010
KNOB

NO. 1024 x %3

LATCH HANDLE, with stud,

697-005 srriNG

F"’”

,.

FLAT HD. MACH. SCREW

5/16 -

u-nsocx:v\
_.___________.._____-__ SET SCR. (Cone pt.)

COUNTERSHAFT ASSEMBLY DL-887XX

(INCLUDES ALL PARTS ON THIS PAGE)

IMPORTANT

The parts illustrated on
this page are for lathes

with serial numbers be-
prevind tween 000582 and

DL-645 couiar
5/8- 18 HEX. JAM NUT
5/8 - 18 MEX. JAM NUT /

L 1/4-20 x 174 ALLEN SET SCREW
=2, —

385-001 Hoop

BD1-24

" couAr
SLEEVE @ %" -20x %" ALLEN SET SCREW
5/16-18x11/4 ,/ DL-888 arm
10 - 24 $Q. HD. SET SCREW (Dg. P1.) /
nn JAM NUT

5/16-18x3/8 7 ]
ALLEN SET SCREW (Flat P1.) 2 Req'a e

a}\
.. 0,
v/

18 ”!X JAM NUT

5/8 -
1/4  PLAIN WASHER 2 Req' S

7

Dl.-l92 PIN 2 Req'd / 17420 x 3/8

. “I.-:le ) ALLEN SET SCREW
®OLL PIN AKE SHOE Assv 332.
é \ °°. NO.10.32x3/8

/ u X% socxsv AULEN SET SCREW (Dog pr.) 990-150
SET SCR. (Flat pt.) NO. 10-32x 1/4 PUSHER
ALLEN SET SCREW (Fiat pr.)

$8-67 SPRING 2 Req'd

3/32x3/8 GROOV PIN (Type 1) ( Req'd)

698-025
stup T~

560-013

Vx4
DL-875S CLUTCH RING AssY. Groov NN\
044.014

—=
(Type 2) \ Q o - )
‘ > s
044.014 -~
046-007 1BMRING - i
HANGER - (— _ P
044.014 /& -
316x1 174 SEARING h
641-038 GROOV PIN (Typs 1) DL872 3/16% s/8
CLUTCH ADJusTER A\ OROOY PIN (Type 7)
046-006 933-001 ~° DL-877
HOUSING =

WASHER -~ CLUTCH ExpaNDER :leis:u: :c:év:v‘
N \ 698-025 — = v
N 99-033 STUD - - 6.41—03! |
0 641-.038 SPACER -7 e N\
RETAINER

-~
-~
- 123.014
3/8-16 HEX. JAM NUT _- °°"""
(2 Reqid) - 3/16x1 174
H—16 x 15 HOLS. g GROOV PIN
SET SCR—FT. PT. ( 2 Req'd) P ""' N
-
- 044.014
- BEARING ( | DL-811
_ ] PULLEY
i 641.038 p
o K - lE‘AlNEl
DL-812 ey _ @
P @ % 1/4 .20 x 3/8
_ ALLEN SET SCREW
== 046-007
HANGER %16 x 1y HOLS,
_ SET SCR—FT. PT. ( 2 heq'd)
P . vo-00¢ 3/8-16  HEX. JAM NUT
1 3-014 (2 Req'd)
CoLLAR 0-264
BELT
17420 x 3/8  ALLEN SET SCREW ‘
No. 606
WOODRUFF KEY
No. 404
WOODRUFF KEY
5/16- 18 x 3/8  ALLEN SET SCREW
PoRoLE 990-112
) DL-882 moTOR PULLEY
COUNTERSHAFT SPINDLE ASSEMBLY

less motor and countershaft pulleys and belt

182 -4




COUNTERSHAFT ASSEMBLY 990-208

(INCLUDES ALL PARTS ON THIS PAGE)

IMPORTANT

“arro The parts illustrated on
- this page are for lathes
v v with serial numbers be-

tween 000940 and

NO. 10- 245 §/g  FLAT HD. MACH. SCREW DL-645 cotiat

578 - 18 HEX. JAM NUY

' snon ...\x. e - /
=

L— / 1/4 - 20 x 1/4 ALLEN SET SCREW
8'.

385-001 wooD

803810 !
sumPER :
2 Req'd ~o
I/8-16x11/2
MHEX CAP SCREW

G

BD1-24
990-037 <r~ SLEEVE

__— coue.
@ %20 x %" -ALLEN SET SCREW
LATCH HANDLE, with md 10 2 5/16-10x11/4 - DL-888 arm
3. HD. $ET SCREW (Dg. P1.) >
HEX. JAM NUT (0%

8/V610cx wasner /
699-016 spacer /s/u 18 HEX. JAM NUT

697-005 srriNG 1/4  PLAIN WASHER 2 Req'd

5/16 . 182 3/8 / -
AUEN SET SCREW (Mo' PL) 2 peq's yd

- 18 n:x JAM NUT

7

NG DL-092 PN 2 Reg's
$8-67 $PRING 2 Req'd \ DL-891S /
e 3 e .
ROLL PIN BRAKE SHOE ASSY, /382-008
‘, \ Hur NO.10-32x3/8
:‘r“ r 3 socker N\ AUEN SET SCREW (Dog .y
32 x 3/8  GROOV PIN (Type 1) (2 =T SCR. (Fier pt.) NO. 10.32 x 3/16 -150
3/32x 3/ (Type 1) {. RM d) % 16 x ¥ SOCKET ALLEN SET scl:w [ PUsHER
— _______ SET SCR. (Cone pt.) fhot p1)
o — /4 x 1V i/4
698-025 = DL-875S ClUTCH BiNG Assy, GROOY PIN \%
sTUD i 560-013 '
ruley  044-014 '
m'4 BEARING
BEARING

7
HANGER

o*
P
— g
@’

14
BEARING

/
N
3/16x11/4 /P - o3 A
641-038 GROOV PIN (Type 1)
RETAINER | Di-872 3165
y CLUTCH ADJUsTER N, GROOY PIN (Type 7;
641-037 046-006 @ 933-001 - D
-
RETAINER HOUSING WASHER e cwren 277 51618 x7/1¢
\ @ - xrANoE'/ ALLEN SET SCREW
698-025 ~—0n |
b N 699.033 e _ -7 eaross ¢
¢ 641-038 SPACER - RETAINER
@ @ RETAINER -
-~
/ e
@ 3/8-16  HEX. JAM NUT P
{2 Regd! -
3/16x 1 174
F¥—1é x 1Y; HDLS. -
SET SCR—FT. 1. (2 Reg'd) - ~ GROOV PIN ny,, N
/
_ - aeume DL-811
~ PULLEY
P 641-038 kY
DL-812 xeY P IETAINE! .
< @
- \ N
_ 1/4 - 20 x 378
P ALLEN SET SCREW
046-007 \
HANGER ™~
_ —lo ¥ I HDLS.
_ SET SCR—F. PT_( 2 Rea'd; \
7~ 3/8 - 16 HEX JAM NUT \
123-014 nousine 12 Reas
coLLAR 0-264
1/4-20x3/8  ALLEN SET SCREW * 4. set
No. 606
// WOODRUFF KEY
.~ No. 404
WOODRUFF KEY
701-010 5/16 - 182 3/6  ALLEN SET SCREW
SPINDLE 990-112

DL-882 mOTOR PULLEY

COUNTERSHAFT SPINDLE ASSEMBLY

less motor and countershaft pulleys and belt

T




(p.ba 7) (P.b2: Z) MIWDS 135 13XD0S S
a3ids RIVA /M IARG-¥IANN T T o 45 135 308
(p.bos y) - (p.b3iy) L8 EXBL LOLS
BHSYM .91 L —— = ¥IHSVM .8 €
p.bes 2) %,
®bo 1) WDV _— |
BIHSYM yso-669 ° ﬂ > WO .8 11 SPO-09S
oro-zes WOR .8 L L0095
OGNV S11100 N33ML (p.bos Z) 0 N _—
‘39 SUIUWNN TVIE3S HUM onmsne daeemy g—pb 2l W08 .7 € EVO09S
SIHIVY ¥O4 UV 39V SIHL 620-6v0 ), 1 s 208 ANINd 4OLOW
NO GIIVUISATH S1uVd 3HL P.bos 2) (Y 2" 8 eXo .9 S
1DV = (p.bas )
INVI¥OdWI PO 43S 13§ SS31.AH
/ L9L EX¥Z-0L
(p.bas ) —_ lme
MIYIS dVD “GH XIH Teo-150
% X9l .8 ¢
@ (p.oa1 7)
DS 135 "D0S
o N .aexsl-.9ts
% tp.bo1 7) 8
438 135 D0S ,l—
L UXBL 9L S N ‘
P02 N - 57/1 ,
INN ©$ 81 :f\m:/ﬁ [~ 35v8 ¥010W g YA\
) 920050 °© -
48 135 208 Serazs g BIHSYM .91/5 ] = B0
L8/EX8L- 917§ F‘ o \J/ N NV4
(v - AN A3NINg  100°00F
avn0d = - ! ,__—//0 012-066
WHv 10UINOD | (p.bas 2) £sz-o1 0 \ &
120-200 DNIYdS bas
(p.ba: ) 600269 © \ (p.bas y)
¥IOVdS 1108 3OVIEVD
PR TR TR
950669 8 @ obes 21 P.bo1 2)
@ Nid 43103 WS 4YD “GH W 13X0v¥e wav A3hing
(p.bas :/\@ AN WVIQ : v/Ex2e/e #8 §X0L .y 1 STI-1¥0 720-200 13
AN WYT X3H clo-Lsy MIUOS Nid AOO¥D 120-150
€12 1 10N WO969 | B LI E [pba g
DS 135 50 SEO-LES / 100106 aHsvm | —
WB/EXOT- ¥ L C g @ \ leria Nid AOO¥D MIWDS 135 0§
¥IHSYM Y K ~84%.8/1 LB EXBL-.OL S
W2V TO¥INOD ovo-zes A3NINd
020-200 MIUDS dvD
¥VII0D /u \“M T.n: X3H 31GNVH 13VHS Y0095
9zo-€Tl | @ €X91-.8/¢ 900- €1 vy
¥IOVdS — 13¥0V¥8  9£0-00L ¥INIVLIY v0- 109 - )
950°669 - ~ o—_ PPy 9TI-LYO 010-1¥9 /
1NN X3H 9L - .8/ 435 HOYW "GH ‘q¥
LLEXOrY ON
O wia $£0-09 JENRIT]
/ 800°€£C 14YHS ¥3INNOD
M3UDS 13 20§ QoY ¥3INIOd Pbo 2) \ 692-066
OLEXYL ..w_.:. 4 a«ﬂﬁ” g Shiwvae *
WIS dVD XIH  £50-95§ L > @ Nipoas 2)
WEXOT - ¥/L l\\ . 4§ 135 DOS
¥INIOd \ LavHs L8/E% 8L .9U/s
010°19§ (p.o¥ € £10°10L
8 QM ¥INIVIIY
43S HOVW ‘GH Q¥
L9/EX2E9 / Lo
¥IDVIS
650669 Y
Nu Zuﬁm 135 133308
Ja3s 430
A3 4an¥acom 2 1X91-.878
909
p.ba 7)
WIHSYM .91/S
g m@/ (po2 7)
\ q 1NN X3H 91 - .8/¢
(p.ba ) A v (p.bes 2)
?m.wm 4vd ‘OH .\5: ( L ﬁ AL $S08>
LY/ LE9L - .8/C >
b o) ! voL-1v0
(p.ba ) VN0 " 14VHS
13X0vEe \ estw 9510
S60-190 P.ba1 2) p.oo 2)
ONIHSNE BTN 455 135 08
LLo-ev0 /U R0L v/t
- \ . ' ¢ “ -
Co v e b o e oot S W

For Underneath Drive Lathes

18 B




(p.ba 7)
(p.bas ) “¥DS 13§ O0S§
N N 8 EX8L_.9L S
10N AH 0 .90 £ —

AT8W3SSY JANNG-¥3ANN "7 @, >~

M3WDS 138 "DOS
WSZ/1X 8L L91/8

WIHSYM .9 L ———¢ p.ba y)
) P.bos 2) HIHSYM .8 €
*860Z00 PUE 8.0T00 Ud3MI L vis_—
(9109 ,8/1 1) 9¥0-09§

-9q siaqunu TeTIdS Y3ITM e ///////w
soyjel Ioj axe aded sty3i U™ o

uo pajexasarrr sized oyp oA | BREINO
Tivo p.bos 7)
W — (5 \
LNVLYOdWI i en &
ONINdS % !&uWw -gﬂw. .m_nz . X3IH

oro-tes

(209 .8//1 690-09§
(0109 ,¥/6) TH0-09§

AlINd ¥010W

\

(P.

m-@

s

ISVe ¥OLOW
(p.oas 9) suroso 138

|
1NN 05 81 %.k-l& 910-150
BIHSYM .91/5 1 c (p.bas )

1108 3OVIRIvD

/11 X8LL9/S
AN \N N ONI¥dS . \0
vzeed MIDS 135 205
600-15¥ A TR
Nid 431100

/e .uTe/t WINIVITY

AINNd
WNIVIY 60095
|||||||||||||||||||||| Nid ACO¥O
A (R 7/ /1)
HNNGOOM 909%  gomrons /

) (p.bs 7) \
aNIviIs oNivag

g (@

°./

‘32 135 D0S
xu\a-a_.:ﬂ_\m

¥V MIDS 135 'J0S
6907669 FALE 1R 1V BAN
llllllllllllllllllllllll J 1st-0
(p.bes 2)
WIHSYM -.8/C

\ﬁ' m@/Sz.wﬂ.o«.....\a

" — o
3w¢Ww o~ .n!..\an: 31 SO

74N A [ Y01~
! \‘ 10

o
p.o% 7) wvNod 14VYHS
65 N of 3 Bos
b
poe U p.o% 71 L/EX - 9§

ONIHSN® BITINE 45136 308
L0690 R Ee

For Underneath Drive Lathes

18B




p.bas
wbe ) 4§ 13§ 0§
10N X3H 0Z - .91 £ HEXBL .9 S
. —
)

M3WOS 135 D0S
WZ/1X 8L L9L/S

*ASSY HOINTD/M IARIG-YIANN

(p.bes 9]

i BHSYM 91 L —— ¢ .o
(.o y) (p.bes 2) BIHSYM .8 €
sHsYm anves _— )
*860200 Pue 9ITTQ00 u3aml ovorzes ys06e9 : . e L L) 2%0-095
-3q siaqunu [ETI3S YITIM onmse wasens /O . \...2 /0 T90-09s
ere) =1 H
soyje[ 103 aie aded styl e Jﬂﬁ%gu e
. Ll A A
uo pejexisniit s3ized ayl At N
g — B

§ oo ) \
LNV L4OdNI s N. \.
1N ..%%..._ «_..2\*1./.@

WIHSYM .91/5 1

600-1SY

“ p.ba 9
? oo 1108 3oMweY>

e 7Nl I

ONINS

vTeed mans 135 205~ @
FATT TR
Nid ¥3110D NIV
» .
ey ) /e e/ 190199 A3NINd
wi-o wravisy 260095
Nid NO¥ _—— U
7R —
c T T anne TN 130vee N A0O¥O
160095 ‘assY HOIM3\  1yvHs ¥3INNOD | L2/

\ oot N Li-ivo

) ‘42§ 43 0S (p.bes 7) @
- s 1NN X3H
||||||||| 8L-9L S
- \d:nuu%nonu WIS 135 $$31.aH ' g

@ LA BL-.9L S /

b 900-1S¥ \ AN
U ay
90-002
(.o 2 =l o)
MIOS 135 D08 __—
HHSYM N ~L a9t s lanves
My 9IS 4vD GH Xa  SOL°1%0

13NOVEE ist-0
—~_ P D YEREL-LILS  pbu )
Nid
UEW b 1) 55435 D0s

tpow & WNOD Ly in0z-ay
10N X3H 91 - .8/8 oY - v

)
0 (B e
I SSOW .
MIADS 135 D08 JIGNVH
S roriv NRTT R veo-1ee

(p.ba )
‘¥IS HOVYW 'GH i3
BEYOL LY L

p.b2 1) vroz-v L

®.bo 2
MBS 4VD GH XIH
ML TR 7/

(p.ba )
(p.o% ) IVNOD 1VHS
131DV ./ 520 %20 __pbe )
$60-190 ®.be 2) b 2} -Um- »mm. 208 ony _—
ONIHSNE 438808 45¢ 136 05 ~8/€%8L .91 olotey
{aoewo  yjix0z- v/

For Underneath Drive Lathes

18B

=



ONIHSNE 4388y

£20-6f
ONIHSNE LIVHS WVD - 1ve =2
TL-00¥S ££0-6¥0 pboy ¢
p.bay ¢ p.bay 7 -
A18W3SSY HOLNTD/M
. 9U/sx 0L % 9CT-vdr Lxoe- A ASSV 4SVE ¥O10W
ASSY WD - Q0¥ p.boy ¢ 1-00€9
- 81-00t9 SNId 1108
JANNA d3ANN #1103 1108 35va BOLOW v W\ ey v " ssom
£00°650 SM3IDS dvD XIH %
. YETIRE" voo-ori
aNv 660200 N3amie WV 35vE 4010w \ Pbay ¢
SMIWIS 135 13XD0§ SUIIWNN TVIHIS H1IM SIHIY) B0 JaV :w.u.o«-oh p. ¥VNOD — 31Vid 3SVE ¥OIOW oy 3Sve JOIOW
Y% x8L-91/ 3OV4 SIHL NO Q31V4ISN 1l SI3Vd IHL Tcol-91 P.bay ¢ oL1-95S L£0-SY9 p.bay ¢
INVI304WI QO¥ WvD 3sve ¥010W DVEE WvD %«J_«uw ’ p.bay y MIIDS dvD XIH ")
6£0-5¥9 £00-650 | ~31VdM g SMIIDS dvD 13ND0S ZEETERA 3
p.boy ¢ QoY 35vE ¥OLOW ——1x8191/¢ \O\' =
SNId 1108 ¥V110D 1108 35vE YO10W 8£0-5¥9 p.Loy ¥ ®
8 st x917g—"| »z0-€z1 . \ SIHsVM pboy ¢ IS
L3408 .8 1| ATINd ¥OLOW 10D \v pboy ¢ ’ D01 % SHIHSVM ©
% . . |y - >
6£0-095 Wy5 35vE ¥OLOW ) 2€0-91 _{ smane 136 can0s| & CIND JOOYINVHS ¥ -
N (3408 %) AN YOLOW 810-6Z1 —— » @ 9L/S x0T " pboy y
A(mco.oon 4 H ION 104 X3H YIdIOH QoY o
4\ & @ 91 % z00-68¢ S
420690 ———————————*, ] / Pl ONIHSNG ¥388NY 2
1404dNS 35VE AOL £20-6%0
139DVa8 LiVHS.D % oz_xmm_woﬁﬁw wvd Q0¥ L3IHS $00-50£ ~
$60-190 ; x v 133008 v£0-S¥9 c
” LAN TINS XaH AR P.bay ¢ .
8NH 31ONVH WYD 9t % x‘ SYIHSVM MIWDS L3S _1INDOS MIIDS dVD X3H
c10-z8c SHIHSYM p.bay ¢ 0201 % %X 0L % rxoL % =
p.bay ¢ °Y p WVTI0D  [4VHSHIINNOD AN TVBYNITY v 30 o
SUIHSYM |I\ 652-1a v av
CIND JOOUIIAVHS % ONIMSHE 8N4 £z0- 159 820-200 % M3IEDS dVD XIH <
¥IQI0H Q0¥ 420-6¥0 §i VxEr T P
e pboy ¢ 00-68¢ 9 '
610-150 WAV INN ¥31dIHS ¥37vds P
SMIUDS dvD X3H ve 220200 . 3
PYEETREN o] (080669 1N VN3 X3H -
HVHS 31ONVH WvD 9s-1¢ ?
080-007 V110D L €LY (]
31ONIS 13VHS.D ve-iae cxnuou.ﬂmm Nid 0¥ p.bay y o]
£z0-10£ _ "ASSV 13XDVHE 31ONVH 1ivHS @ X 9i/e SMINS dvD XM g
. o1-00c9 / 1 @ M avd X3 S — e w E
%1 o |/ MIWS dVD XIH (X9l % =
- p.bay ¢ ARE TR V4 MIDS dvd X3H - p.b2y v
AZNINd 13VHS.D \ SMIUDS 13§ :xum\- rxoL 2 SYIHSVM [
990-095 - %X 0r ' ) 9 Nid 110¥ 0N % o
% 91/E
oz_..._wq__nu:: oo AL 55085 41010H Q0¥ 8
¥i-1as aoy vae £00-9v1 100-68¢ .
9£0-5¥9. "
MIEDS VD 1INDOS oN uwwmoﬁwm:g
\ 1 X0z % ASSV 20HS Divas YR pbay ¢
\\ 41-00t9 . / AVIIOD 1IVHSIIINNOD oy
-1a
\ (p.bas g 114 0
: 180°669 — 2\ DS HOVW aH ¥3ISITH 40 ONIaViE by ¢ —
ADY LD — - 8BS x0c oz.zmwa 438Ny . @ T10-£21 MIS 135 11N0S
800-Zvy W £20-6v0—— o oe s
1an
! n«%‘.nm_xm p.bay ¥ Y ION N0 XN
SMIUDS dvD 13XD0S /S X0L - %

SMIWDS 13§ 13308
Y% %81 -91/¢ a

—_—

AN AINNd ARG
tiz-wa

£L10-¥%0

ONI ONINIV13Y
1S0-1y9

ONIIV3IE 1ive

HX8L91/S  y3q10H QO

9l %

o_noo..“wv 700-68¢ IDIOVER LIVHS.D
ONRIV3IE 1Ive dvD ONRVIE . — 817150 pLoy ¢
£10-yv0 ziozz1— o AV1II0D kwqﬂt%@
pboy z p.bay ¢ N /
. 43S dVD X3H P.b2y ¥
(HDLMD) AJNINA 14VHS.D AINIVLIIY L X 81-91/§ SNId :oxl\i/ 2 zunuw.zo-anox
890-0905 pboy z OFO-1p9 nerw— P %A\\\\I
(1d dnd) "¥1s '
Nigv3g 1 : SMIIS 135 13NDO0S ,
w:o.w!.«n 135 20§ ¥ x 0T .\./\/r / % x gl 9U/S . dé.uwwmoﬁmma
ONId ONINIV1IY (] p.bay y -
110-1y9 A3NNd Q° p.boy y SMINS 135 1505 7 pboy ¥ 3 um._zm %08
ONI¥ ONINIViIY 0£0-09§ YIHSVM 9L/§ % X8l -91/§ SMIEDS 135 1IN00S SMm m\ ...c s 13
150-1y9 ) %X 8L 9L/S ' '
. AINNd 1404dns -5 b i
600-5S0L ¥3IQ10H n_oﬁ\\% * 14VHS
T00-68¢ 760-00£
b3
AT8WISSY A3TINd 10N T3 XM % T 0¥ v 2 sson
331401 INO¥4 ¢ ONIHS I ¥388NY
Si-00vs P.b3y ¥ “xorero
UIHSVM 2J01 % a0
¥J018 ¥IdVdS 2018 ¥3IdVdS aoy ‘fav 31 SSO¥d stei-ol
£10-€S0 AINNd 130ddNS £10-€$S0 $€O-S¥9
600-50L M3UDS 135 1INDOS
p.bay y %X 0L
4IS "HOYW ‘QH 1v14
Thix 9y-s;




SMIWDS 13S INDOS
Y, xgL-9l/s

LLV OVV
€L-00vS ONIHSNG 14VHS WVD L3DVHR L4VHS.D
££0-6¥0 §60-ivo
K18W3SSY
MIWDS 135 13¥D0S dIHSVM  SMIUS 4V X3H
JARIG-YIANN Gt i) T
i V110D 1108 35VA HO1OW SNid_ TIO¥ 61-00c9
¥20-cZL X Dvae WO\ % x ¥, bboy ¥
oo-650 Smauds davd xaH e S5O
. GNYE60200 NIIMII : YLX9L % vo0-9vL
SUITWNN TYIIIS HLIM SIHLYI JO4 Juv WVD 3SvE 3010w p.bay z

810-6T1 31v1d 3SVE ¥OLOW  goy 35v8 ¥OLOW

3FOVd SIHL NO Q31v3ISNTH S1¥Vd 3HL
9LL-95§ L£0°SY9 ooy ¢

ANVLI¥OdWI

4N ’. Av10d -
Tcol-91 P Z
ONI¥dS

QO¥ WvD 35v8 JOLOW Dvas wvd
6£0-S¥9 £00-650 p.bay v M3IIS dVD X3H
o ; swa? %, 15008 i
SNId TI0¥ AWNOD 1108 3§V8 YOLOW \O\II
08 .8 -1 AINNd YOLOW o —" vro-czt ® b
6£0-095 4vno> pboy ¢ / seve
£oL-91 ' M
Q¥08 %) A3NINd YOLOW " st : M o S . CINI JOO¥INVHS %
$90-095 0z \..w : . pboy p
. & ~ 1AN NN X3H ¥3Q10H QoY
ommsne s & . Q) o z00-sar
g . p.bsy ¢
1DV L4VHS.D P\, ONIHSNG LIVHS WVD 522%.&v > L40ddNS 35VE HOLOW oz.umnmonw%nax
£60-1%0 \..., J/II ££0-6%0 pboy ¥ h = $00-50Z
) SMIEDS dYD 13XD0S \
9NH JIGNVH WYD \\ ! UL Ry 1X8L-91/s & pboy 2 M3IS dVD X3H
ppoy ¢ S1O°CEE R} SUIHSYM p.b3y ¢ SH00 YL %
SHIHSYM ||\v6 % N0 ﬁé&tz:ou s pbay ¥
CIND JOOUdINVHS % 6st10 ONIHSNE ¥388NY SIS dvD X3H
pbey ¢ .u«n_.ww: aod £T0-6¥0 \ % X9l %
SMIUDS dVD X3H o8¢ pboy ¥
AT nve \\\ MIEDS dVD X3H SUIHSYM
- IVNOD 311 SSO¥D 33Q10H QoY
6s52-10 £00-9¥ I 700-68¢
p.bay ¢
21ANIdS  14VHS.D NN ONIHSNG ¥388NY
__—0¢0-10£ \\ u%ﬂ m.Su - £30-6¥0
AINNG L4VHS.D - \ K S 'D0S o)
b3 . aoy
00— — NI ONINIY *h x oz -\.Il)— 10N nnd x3H ] Ugzossve
- 110-1¥9 9L %
..@ \I dvD ONRV3IR
ONIHSNE ¥388NY Q z10-22t
—= 120-670—— g\
\ pbay v
- \ SMUDS dVD pwwuom
AT TR
. ﬁmuw.:om.% . 134DVa8 14VHS.D p.bay ¢
dvD ONIvas sc1-1vo V10D
Z10-L01—= 65210
-7 - p.bay ¥ “\ ¥3Q10H Q0¥
SNId 110¥ 700-68¢
\ g .\.\n\i/ A\Q —
ONIEV3E 1IvE <> =
s £10-¥¥0 ,P\\ ONIHSNG ¥388NY
SMIUDS 13§ 13NDOS £20-6¥0
%x8l-9l/s A3X AINING 3ANA P p.bay ¥ - L ¢
T1za : AN 14VHS.D SMINS 138 :xu.olm\ “ -
_ bo, p.bay ¥ % ¥ 81 91/s >N, 8 SMIUDS 135 13HD0S pboy ¢
! PD24 T y55 dvd xaH S J— " X 8L 9L/S ud dnd
. EBNIVISY  x g1-91/s * 43S 135 "D0S
ld J:w.“ .u._um oeontve oot i x oz
700-68¢
208 /i X ¥
ONId ONINIVIZY 13s A X 0% " , Qo¥ ‘fav 1L SSOW
s 150-1y9 | be: $£0-5¥9
ONMvIg Ve : AINNd p.bey v ONIHSNG ¥389NY
£10-¥0 0£0-09§ YIHSVM 9L/S  Lto-6v0
ONI ONINIVLIIY IS » AINNd L¥04dNS
teote pri-red e ¢ 600°S0L g0y ‘rav 3 SSOW
. $£0-5¥9
p.boy y
A18W3SSY A3TINd 1NN TIN4 XIH %
3311 INOY4
p.boy y

si-oo¥s N HIHSYM M0 %

W08 ¥3IDvdS AD018 ¥30VdS
A3NNd 1304dNS £10-€50
£10-£50 ; 600-50Z
p.boy y

43S 'HOVW "GH 1V
il X QL%

lLathes

Drive

For Underneath

18B




11-00¥S

"ASSY
' DIVYIE 2 HOINTD /M 1ove wove
10t-066 ri-ivo YIHSYM IDO01 ONI¥dS
anv 660200 Naamize ONIY3E NIV 1y
u>—¢° nuu&m mﬂn<—¢<> SYIIWIN TVIH3S HLIM SIHLY) §O4 3uY 600-CP0 ONRIVIE NIV
i SL¥vd 3HL a
Fovasmine nﬂ.«”ﬂ._ AIHSYM XDO1 ONI¥dS 600°cv0
NV, ra Nid A0O8O Nid 431100
Nid AOO¥D X9 MIDS FQY Wy VAR
Y X Y% 120-969 ONI¥dS
p.bay 7 600-L69,
ozn.«wn.n L] 20 - Mmﬁwn«:m % MIUDS 135 13IXD0S
) 12OV LVHS.D gl
$60- 190 WNVED Q33dS VA 7 / 8191/
p.boy ¢ soo-ect (O prg P.ooy ¢
M3 H
pboy ¢ FreR oy WY AN W 10N 103 X3 ™
¥VNIOD LiVHSKIINNOD 220-200- SMIIDS 13§ 134008 L7 o
65T~ \ SE-v90 /S XOT - % p.boy ¢
JNaNVH TVSEIAING @@ ¥IDOVAS MIUS £~
¥ve INNOW o, €01-0—— (D= 100106 ¥v1I0D 950669
p.bou 9520 Poe z L14YHS 133HMONYH esz-01 ® -
M3IUDS 13§ 13NDOS pboy ¢ e 9£0-004 MIDS 13§ 13A0S 0 «
/S X 0L - % - e p.boy ¢ (1d dND) % * 81 - 91/§ N -
) \x\ t/m.w—%(\s V. Pboy ¢ ‘4DS HDVW GH 31§11 /./ _ Pbay ¢
- . pbay 2 SYIHSYM VX 0L % ) WiV 10HINOD SION WY X3H
v 10N TNd X3H z C ) 400¥dIIVHS % p.boy ¢ AIX AINNG 3AA Yo Nid 1z0-z00 €y Q
ONmSG 8 " - SUIHSYM TITN TN o e 1NN THAIMS >
ey - - y ~ -
220-650 .mna%.:om%- ANI 43A31 VG €1X3) JOOUIINVHS % - Wm\/h:us_. v p.boy ¢ s€o-ses i
A« 8ZO-1SY M3IYDS 13S 1DOS p.bay ¢ 641190 1NN Ei.\.xw: S
e Oi# -
ONIHSNG ¥388Nd v (1d dND) 91/€ x 7T —:ﬂ«id. X3H 91 c
DOV LIVHS.D 4T0-6¥0 8£0-9C1 . . pbay
$60°190 . Hvﬂnm G oD bou 2 Nid 431103 1NN NIN3 X3H
o 3 D -
652710 1404dns 358 ¥OLOW ANIT $3A31 1viQ e vl Lo Nig 10w =
$00-50£ 31vid via 8zo-tsy ONINIS € ALX o)
¥AI0H a0y c50-95¢ 600-£69 IS VD xan raes MIUS ©
T00-68¢ ONIHSNG 838ENE € ol % Q0¥ LIHS T20-969
p.boy 2 1 20-650 VIG ¥OLVDIONI Q33dS Y0550 [}
IS L3S 1D00S g 900-£€C P —____ $DViS Wav Vi e
(14 dn) % X 8L - 91/5 by ¢ ©90-669 M3IUS L3S, 134008 IS 9vD XM “
/ s o 0s ssz-10 @4/%:8 HINOS %oxort rxoL- % o
h oro-tTL AN IVEVNINY WAV ¥3LdIHS
wav 1via Zzo-15y Stor avN0D e}
pboy » T oz0-200 00 szzi-ot MINS dvD X3k
MIADS 3ARQ HIHSVM D1dS Q 1XgL-y =
V/E % L3 - 090-2€6 WHY NN ¥3LdIHS 3IOVdS | =
g 1NN N4 X3 Leo-zoo of) (080669
| ANN N3 X3K
L % V110D ) M@ B
¥DS HDVW ‘GH ‘a4 N aainiod nw.« Janiod ve-108 > €Ly ~
aiaNigs Lavs. OV/E X 28 9% NJY oto-19s ASSY 13NV TIGNVH Lavhs / @ os0-sss NSO Smabs v xat (o
AOWISSY AJTING Tava  EO10Z P p.boy ¢ o1-00c9 4 \ @ MIOS dVD XIH I
O12-066. - MBS 4V3 XIH poon 2 ] A MIDS dvD XIH Lx91- % @
% X 0L % . - hLX 8L 9L/ e
z 7 ONI¥ ONINIVIIY ' SMIIS 135 :xuhom\ v ' kwxwwo _s.\w. X3H /.m”.w,ﬁ«n,
AT A .
“ 110-1¥9 P N % 2\1\.?[\ .\”.m wdwm 00N %
. Q7 dvnod au ssO¥ \_ ¥010H a0Y ~Q
20 .0€ (VA 1138 ¥DdVes (P.bos g) N ee-1ae S o
“ . izo-1s0 ¥DS "HOVW "GH ¥31S114 @ o%%o.mnxuwn £00-9¥1- roo-ssc o0
) ‘ B Sxo0z- % M3IUDS dvD 13XDOS ONIHSNG 338Ny . -
! ‘ f ~ 102" % “ASSY JOHS Iivae \Z) - o6y
: B £1-00t9 Pl ¢ .
‘ 3 > / < WII0D LIVHSEIINNOD
Z. Z , 6sz-1@
# X A3 HOIMD ONIHSNE ¥388N% e P dvD ONvie p.boy ¢
) e $00-T¥Y 220690 ! (9 T10-221 IS 135 1008
‘ . AGNVH LiIHS P 91/S X 0¢ - "
) »Z0-18¢ p.boy ¥ f MO 135 13308
X0z "
ke A1BWISSY HOIMD ONIEVIE TIve wzmu_um w.__«uc _»wwug | /S X 0L - % o __5“\.51
y oA £10-9%0 h ¥I010H a0y i |
2" SONY 200-68 | Gl
D 010-1py. 68¢ 2 . 1DIDVEE 14VHS.D
MIDS 135 43N0 7 A2% AINN 3AKQ dvD ONRvIg ' \W L% pboy ¢
C1d dNDI 91/€ x 72 - OL 5 Tizwa (HDLAD) AINNd L4VHS.D T10-4T1—s Z AVII0D 1IVHSEIINNOD
90-095 b p.bou p ~. N 2 ss2-10
p.bay ¢ B p.bay » S I
43S dVD X3H B
ONRV3IS Tive YINIVLIIY 1 x81-91/§ SNId :0m|\/ o ¥3I010H Q0¥
AN 14YHS.D £10°¥¥0 p.boy z 0£0-1p9 XY, oo ¢ A ‘\V . $TO-S¥9 @s\\l 100-48¢
890-095 on b X
._w.znnﬂm. U4 dndl 838 Ve SMI¥DS 135 13AD0S 0
% %81 9U/S _3IL SSO¥d ONIHSNE ¥388NY

ONI# ONINIVIIY

M3IUDS 13§ LINDOS 150-tve
(1d dNJ) % ¥ 81 - 91/ ONIIvIe Tive

£i0-9v0

ONI¥ ONINIVi3Y
150-199

| R G,

£20-6%0

135308 % x 02 Ye— \
pbay ¥ Py
A3NNd p.bay y SMIUDS 135 E.qu\\: v pboy ¢
0£0-09¢ . YIHSYM 91/S % x 81 9U/¢ Q 5 SIS 135 134508 SMIIDS 135 134008
' % X 81 9U/s K

AINNd 1¥0ddNS

600°S04  y3q104 ace “\
- T00-68¢.
: p.bay y
1NN 1IN4 X3H %

ONIHSNE ¥388Nny
£T0-6v0

A1BWISSY A3TINd
33101 INOY4
SiI-00vs

éﬁ_« 31 $S0¥D
SCO-S¥9

_ N“ i
¥V110D
ao¥ ‘fav 3 SSO¥D sTtTi-ol
$O-SY9

p.bay y
WIHSYM ND01 %%

2018 ¥3DV4S
£10-€50

. p.bay y
S HOYW 'GH 1y
VARX TR A

A018 ¥DVdS
£10°£50

A3NNd 1¥04dNS
600-50L

M3IWDS 135 13ND0S
h

ox ot




ONI¥V38 11ve

Y.0%8L-91/S  43010H AO¥

91-00%S
TASSY
. »mm< 1DOVEE NIHMONVH 1 33DVaE HIHMONVH
pre 10€-066 vi-ivo HHSYM ¥DO1 ONidS
ONY NIIMLIE v iwra
u>—¢n nugm “Jn<—¢<> SHIIWAN VIS HUIM SIHIY] 404 9y ozﬁn.-nu._- = ONI¥YIE NIVId
JOVd SIHL NO 031VEISMN S18Vd 3KI £90
INV1304WI AIHSVM NDO1 ONI¥dS 600
v Nid 00O Nid 431100
Nid ACOYO UHIVE ads tav WY ggs o % EE
pboy ¢ X 100-969  _ co0' 169,
ONIHSNY 499NN SUIHSYM
£T0-690— ' 1DIOVH LiVHS.D CLND JO08GIAYHS % ; 3m\_._uw e w.uwnuom
$60°190 INVID Q33dS VA 7
[ TR 900-cE1 © 3P p.by ¢
M3IUS dvD XIH (M.
pboy . HET TR IR = Wiy AINnd AN N4 X3H
WYI10D LIVHSELINNOD ) 4310 220-200 SMIS 135 1XD0S €
6sT-10 @Jl\.nn.:n 9L/ X 0L~ " p.bay z
J1GNVH WVSBIAINA ©; ¥IDVAS MIUS
¥ve INNOW be to1-0 — o= 100-106 110D 950-669
p.boy ¥ 9520 P> ¢ 14VHS 133HMONYH
MIUDS 13§ 134008 bo I Y2 920004 MIWDS 135 1INDOS
QLS X 0T % > wn.w:m-<ws o pbay z C1d dAD) % * 81 - 91/5 -\ 8§ g\
= i A Lt WS HOVW QM IS , pboy ¢
pboy ¢ @ SUIHSYM AN ) i, W4V 1O8INOD SN WYI X3H
N 400UINVHS pboy ¢ AN AN AN ,. «\ gL > 120-200 €LY
ONIHSNE u3eeny SHHSYM TN TN | 22 10N 13AmS
) . ’ \
Ay AU Q08 1 yaa via ¢1X3) JOOUSBAVHS % P g — pbon ¢ $£0-205
8LO-iISY M3WDS 135 1IDOS p.bay z SLL-LYO 1NN Wyl X3H
RPP— P (14 D) 91/€ x ¥Z 0L 7 INN WYl X3H 9 %
N
1OV LIVHS.D 420-6¥0 960-921 oc- % o bos ¢
$60-1¥0 pbey 2 Nid 851100 10N TIN3 X3H
AYNOD LiVHSHINNOD boy W % 26/€ Wi ol % .
65t-10 140ddNS 3SVE YOLOW NI ¥3A31 VIQ 14vHS N Nid 1108
$00-50£ v\ Ivia sco-isy oS €60-00: AR
¥IAIOH 4Oy 5095 600-£69 MIOS avd xan  HO MIS
e 700-68¢ ONIHSNG 439N ~—cxol % ©20-969
of s 0 660 V10, YOLYDIGN! Q33dS
M3 X 900-
C1ddn) % x 8t 91/s ——"V pboy 2 ki \/Wwﬁw%ﬁoza
M3IEDS 13§ 13XD0S 10d MIUS v X3H
9U/S X 0L - oD i '©80-969
‘ wav 1via .
p.boy y 020-200
MWD A HIHSYM D34S .
2408 . %) AJTINd HOLOW WEXLE 0ro-z£6
950-09% ANN 1IN X3H
9L %
i ) N QO¥ ¥3INIOd
A Y saiNid o
31GNIdS 1VHS.D 010-195 wzm.w.w u& xaH
Aawassy Aannd wva  OS07104 . P52 ¢ nXOU %
01z-068 e bor g ror
c ‘ t MIIDS dvD XIH P.bay ¥
NI ONINIVITY !
£80-969 . SHIHSVM
1o-1v9
DIDON %
¥IG10H 0¥
50 .0€ WaVA) 1138 v, ‘
120-150 o000 T00-68¢
ONIHSNY ¥3g8NY
A 5 @ aoev |,
N N g X30 ¥V110D LIVHSYIINNOD
s > ) d s20-599 6sz-10
g - o %
e ONIHSNG ¥388nY e @n\l dvD ONIgviR p.boy ¢
£20-6%0——— i\ ) . z10-4T1 MIUDS 13§ 1INDOS
9i/s > 00 - %
pboy ¥ M38DS 135 133008
SMINDS dVD 134008 91/ % 07 - % 1NN TINS X3H
91 %

MIS 135 13ND0S
€1d dND) 91/€ x ¥ - OL#:

AN L4VHS.D
890-09§

MIYS 13§ 1IND0S
14 A} % * 81 - 91/5.

A18WASSY A3TINd
33101 INOY4
S1I-00vS

MADS 135 D08
W 1%8LT 918

n-
!

!

A

210990
200-68¢ 13OVAE 14VHS.D
dvD ONIVig s\u\\\l:...vo pboy ¢
AINING 14VHS.D T10-LTL —= \ YVII0D 1IVHSEIINAOD
$£0-095 p.bey p.bay y N est-1a
2% T DS dvD X3H. b3y -
YINIVIN 1 X 81-9L/§ SNId :o.ul\!/ ¥3ICI0H aO¥
pbay z OCO-L¥9 . NLX % ohon ¢ £20-599 ——— L00-68¢
(1d dnd} 43S : 0
. SMINS 135 13ND0S p
135 D08 % X 0T -\.l/\rl % x81-91/§ ) 3u mmoxu\ﬂ - ONIHSNE 388Ny
o - S1o0-ovt ,4 £20-6v0
p.boy ¥ SIS 135 axuwm\\a pboy
WIHSYM 91/S % 81 - 91/§ Sy, 3 Smamon 1o o SMINDS 138 134008
v =" p $ Jaxa0s AN
fae—"% X 8L - 9U/S

AJ01 ¥IDVdS
£10°£50

p.bey y

WIHSYM NI01 %
AD078 ¥3DVdS

420-6v0 P
[

IVN0D

stzi-ot

3w5w-wm»wxuom
x0T h

-5
AINNd L90ddNS N
600-§0Z  gqion aoh\g _ o
200-68¢ iy
p.bay y [ ~~—_/00¥ 1Q¥ 3 $300
10N TN XA % onpsne waeens | $£0-5¥9

Qo¥ Qv 3L SSO¥D
$€0-SY9

athes

4

For Underneath Drive 1

18B




(p.ba 7) {P.bes Z) MIWOS 135S 13NDOS

1NN X3H O«.:Q—.u‘/m v

AING + aIds RIVA GNV HO1INTD/M IARIG-YIANN (p.bos 1)
aHSYM 9L L —— ]
p.oa: )
oo ¥ves _— ]
UIHSYM yeoeed '
oro-zee 6
ONY S11100 N3ImL (p.bas 7)
38 SHEWAN VIS HUM ONHSNG w3end \ _  ———
SIHIVT ¥O4 UV IOV SIHL 620-600
NO QILVHISNTY SI¥VY 3HL (p.bos 7)
INVINOdWI _uw_g_u,.ﬂ“

ave \ o

690 ﬂ

(p.ba y)

1NN "OS 81 :o_\ﬁg
MIADS 135 D0S YIHSYM ..91/5 1 C

Nid ACO¥O

43S 135 "J0S “91/§X 0~ u¥/L
“8/E% 8L .9L/S __ oo
) t=>
WHY T0UINOD | (p.ba: 7) €520 0
120-200 DNIYdS
(p.be: 7) 600269 © \
A0VdS e
gsoees @ (p.bas 7) (p.bo1 2)
@ Nid ¥3L109 43S YD GH W 1OVES
(P.bes :/\@ NI VIO v/Ex2e/¢ «B§X0L .yt STI-LYO
1NN WYT X3H clo-isy MU a_..soow.__ua
9099 Jvsuannn “ (p.bas 7}
dIHSVM

gLzl 10N d
M3IUDS 138 D08 SE0LE8
J8/EX00 ¥/ L
way 6&:8/
020-200

m W8/L% L8/L

MINDS dVD ;
bes
) Vo - a\%rldz an Beo TianvH
920-€21 @ €¥91-.8/C ¢00-£¥0 LAVHS 900
¥IDVdS 1DDVI 9£0-00L
950669 __ ) @ PD2 9 PTL-LIPO
10N X3H 91 - .8/¢ ¥S 'HOYW “GH ‘a¥
LOUEXOrY ON AN
? wvia 1£0-09¢ “ASSY HOLAD 110V
\ 800-€€T zoo-r¥i 1IVHS ¥3INNOD
M3UDS 135 DOS QO¥ ¥3INIOd (P.bos ) \ 692-066
Ww91/EX 9201 .0205Y9
ONINY3I9
(p.ba: 7) UV | By oo 2
AJS dVD XIH  £50-95§ A
W/EXOT ¥/L .
WBINIO ! | | M
010-19§ ! / \ p.bos 9
WINIVLIY
WS HOVW "GH ‘0¥ s et ]
.uwe_\n xZe9 ¥ILIHS 801190
810200 ~_

wdvas vae

650-669 :8.8/@
1NN WYl X3H 8L - .91 §
DS 135 °QH 0§ ¥ 11XBL L1 S /

(p.be: Z)

A

WIHSYM LIL/S T~

(p.ba 7)
P 1T NS B ot B K
- WEX0T LY L
1NN X3H 91 - .8/€ 108

M3EDS VD GH XIH

s

W/ 9L .8/ b 01
.03 2) Wwnod " 14VHS
130Vae st 950
§60-190 (p.oa 2 (P.bas 2

ONIHSNE MIIN 45 135 DOS
£80-6v0 N0 /L

T~ (p.ba 2) .
g ——___ Ehg 93HSYM NIvId Ly 4
.wz?-am m 4DS dvD QW ‘XaH  60L-1¥0
p.bas 2) p.bos ) [T TR TN p.bos 2) ONINdS

4JS d¥D 'GH D08 VIEED

txoz-r 1

(p.ba 7)
31 SSOND
y01-190

(p.basy)

(p.o3:y)
M3YDS dYD 'GH X3H
WZX91-.8 €
(p.ba) 7)
@ 43S 138 0§
AN LB/EX 8L L/S
(p.ba: ) 8

(p.ba1 y)

1108 IOVII¥VD
WP/ X 8L LS

WYY A3NNd
TT0-T00

MIWDS 135 D0S
“8/€EX8L- .91 S

¥INIVLIIY /

(p.ba: 7)
10N X3H
BL-9LS

\d:nuumnunu ‘¥2S 135 $S3.aH
TR X TR -1

AN \
200-15¥
@y

AOvis

660" 170
(p.b3: 7)
¥WN0d
rziae

MIADS 135 DOS
W LX0Tr 0

L0 L9 W

‘¥S 135 'D0S

3408 .8, 1"t S¥Y009S

L8EXBL .91 S
¥IHSYM .8 € \
\ 308 .8 L LPO-09S

308 ¥ 'E EVO09S
ANINd ¥O10OW

(p.ba1 7)
43S 135 SSINAH
LOLEXYZ-OL

1138
T aoiso

/ Nvi
Aanng  looooe

13d
1zo-tso

AINNd

(p.b3s g)
y——— 4§ "HOYW ‘GH ‘W4
EEEY AN

/

JVANVH
»o-ise

SONY _—
oL0-iry

For Underneath Drive Lothes

18 8B




(p.b% ) (P.b31 2) MIDS 135 1IADOS
- 1NN X3H 02 .91 £ T 408 135 08
a3ids RVA /M IARIA-¥IANN 5o 1) (p.bo1 1) s s 0s
YIHSVM .91 £ /m ¥IHSVM .8 €
p.ba 7) e
pbe1 y) aDVES _— |
3 50669 308 .8 1| SY009§
¥IHSYM ®
oro-zts 08 .8 £ L¥0-09§
GNV S11100 NI3IMmL p.bas 2)
30 SUIUWNN VIS HUIM onmsng wdeeny g—p.b 2) YO8 ¥ € EV0-09S
SIHLYY ¥OJ UV IOV SIHL 620-6¥0 s 138 wo.w s ANN4 YOLOW
NO QLVAISATH SI¥Vd IHL (P.bas 7) >, o1 .8.£78L .91 oo 21
371 = i (p.bas 7
INVIEO4WI o ¥§ 135 §531.aH
/ .91 €X9Z -0l
(p.bssy) — 1138
MIUDS dVD 'GH 'XIH T20-150
% X9l .8 ¢
@ (p.ba: z)
‘42§ 13§ D0S
ﬂ o N .eer8i-.9l€

(p.bas 2) )
DS 135 D0s

LUXBL 9L S ’/lm—k
(p.bas v . & /

NN OS 81 :S\ﬂx!/iﬁ ~35v8 ¥010W g N4
S

Ry

“¥JS 135 D0S W9L/SX0Tur L 9

—4/

920050

M3IYDS 135 DOS BIHSVM .91/S .\n\\ ﬂ,
’\

LB/EXBL- L9 ¥
/EX8LT.9uS LivHS \I' /5:2 100-00€
$20-00£
av10d _ ! ,— b’/ , 012-066
WiV 104INOD | (p.ba1 2) €52-01 \ \
120-200 INI¥dS p.bos y)
b: 600~ p.bas y
:n.wudgw w @ \ 1108 3OVINsVD
950-669 8 PANEE TR
® (p.be1 7) b 2l
Nid ¥3110D IS d¥D "GH 11DOVIe WY AINNd
(p.bes v_/\@ Mw AN vig g y/€x2¢'€ 8 §X0L .y L T20-200 . «_o..m_..mo
1NN WYF X3H €10-15¥ MIADS N A0OKD E
£zl 10N 9099 yvsuanmnn “C L7 pbo )
M3IUDS 138 D08 se0-se5 / 100-106 ¥3HSYM | —
«8EX0T- 1L % \ terd Nid AOO¥O MIADS 135 DOS
uIHSYM Sggd k 8 4% .81 LB EXBL- O S
WiV T0¥INOD oro-it6 A anng
e . \ \ﬁ_ﬁx“nu. b 2) 31ANVH LivHs ! 870095
.u<:0u I £x9l- .8/ NHSNG \ 900-£€1 ¥INIVIY
Z0-€21 “ 600-€70 LAVHS 150 1v9 ay
13XOVEE 9£0-00L

¥3DVdS — ([

¥INIVLIY
950-669 __ - /

o—_ (PP y) ¥Ti-LY0

10N X3H 91 - .8/E A0S HOVW “aH ay
SLEXOFYON oo
— lvia $E0-09S 130Ovee
800-€ET L4VHS ¥31INNOD
M3DS 135 208 Q0¥ ¥3UNIOd P.bo 2) \ 692-066
9L EX 92 -0l v ,
__pba ) By 20010 \
..wuw .Lﬁﬁ. wu\.u Eso9ss g ‘8IS 135 DOS
¥3INIOd \ = LivHs .8/Ex 8L 91/5
010-195 Pb g £10-10¢
. . YINIVIRY
43S "HOVW ‘GH “G¥
.9/ExZE9 / o9
¥V
650-669 Y
Mu ngﬁ 135 19100S
o
A3X 440¥aCOM L LX9L.8e
909
pbo1 )
YIHSYM .91/§
\ %@/ p.o2 )
(e ) 1NN X3H 91 - .8/€

P 2) N1 1 J P.b )
MBS d¥D QH XIH . . 1 SSO¥d
AxeL- :
/U191 L8/E \J oo 2l YOL-190
p.ba: 2} \ avN0d “14VHS
13X0vas 6sT-W 90
$60° 190 (p.ba ) p.ba 7

ONIHSNG 43088 456 135 0§
£L06v0 L/LX0L L/

For Underneath Drive Lathes

18 8




R T

1

”~

937-004
WRENCH

P C-3%0

5/16-18x11/2
HEX CAP SCREW
2 Req'd

|
oua?\\

PELT WIPER ™
{2 Req d)\

N
AN

DL-433 cue
(2 Req'd)

8-32x1/2
SELF TAP SCREW

(4 Req'd)

DL-431 5“
(2 Req'd)

DL-455 B —

(S>——C]

C-378 ainG
‘ 3 C-376  wasHEr

W44-2  1/4" ALLEN WRENCH
W44-3  5/16” ALLEN WRENCH

5/16- 10 x5/16 ALLEN SET SCREW

; ﬂ 74 - 20 x 3/4 + HDLS. SET SCREW (Cone P1.) )
Co 5 Req'd
| \ DLAST on DL-458-S
DL4SE  cross suoe : DL475  sour COMPOUND AND CROSS SLIDE ASSEMBLY

| 2 Req'd

5/16-18x11/4

ALLEN CAP SCREW ‘ Q-560  sHiELD

NO. 8 PLAIN WASHER '

8-32x3/8 SELF TAP SCREW |
‘, | |— 990-069
H 6@ NUT

o—‘Qi :
8-32x172 // " pL-432

CARRIAGE SADDLE AND COMPOUND ASSEMBLY

€-377-§
TOOL POST ASSEMBLY
(LESS WRENCH)
screw

C-370  supe

1/4 - 20 HEX JAM NUT
174 -20x3/4 5 Req'd

HDLS. SET SCREW (Cone P1.)
5 Req' Q-555 screw

_e® ®—1/4.20 HEX JAM NUT

\ 5 Req'd
1

DL-728  cuir Guarp

1/4 2 3/4 GROOV PIN (Type 2)

Ux s DL-341 1ocx sotr

0———' 1/4 x 3/4 GROOV PIN (Type 2)
N

— Q-350 CARRIAGE SADDLE

Q-551-S  SCREW, with Q-351 Geaor

A

FELT WIPER
(2 Reqd)

4 o e . 1/8 x 3/4 GROOV PIN (Type 5)
ST ~ 7

Q-351 141 GEAR

— _ ,_X @ M1-92 10cx
5/16-18 HEX JAM NUT - \ NO.8:32x23/16 ALLEN SET SCREW
C-377 1001 rost 2 m'e‘b ~ Q-554  seass "G -
! ]
C-378 rocxer ¢ \, .
v d . . NO. 5 LEAD SHOT
b 1/4-20x B4 5 n/
WA4-0 No. 8 ALLEN WRENCH (1101 1a.) ALLEN CAP SCREW C-398 on : Q104 wanoit )
s ”3" 12 Q-556 seariNG
| HDLS. SET SCREW (Cone P1.) Q-488-5  BALL CRANK w/hondies
| Q-553 oiaL
DL-460 (ower comPounD \
698-018 Q-552  vaxe.ur NUT Q-104  HANDLE
rosT
1/8213/16 GROOV PIN (Type 1) 3/8 - 24 HEX JAM NUT

DL-160  swim 126008 . :
CLAMP o ,
- > ! 043-006  searinG
- h ¥ /
snscs6 321‘5 % s W30-16 sall OILEr
5/16 .18 x7/8 AULEN CAP SCREW 708-002 . ¢
' . M1-92 ocx
Q-554 ﬁ
BRASS PLUG NO. 8 .32 3/1
Q-350-$ 0 ALLEN SET scuwo
SADDLE ASSEMBLY S ®
5/16 - 18 5 3/4 AULEN CAP SCREW o NO-_S LEAD sHOT
2 Req'd o
043-006  searING \ Qe
I“PORTANT Q-553 ouu/ \@
. . -552 .
The parts illustrated on Q-552  tvake-ur NUT /
i 8 - 24 HEX JAM NUT
this page are for h ¥
. pag . 0 lathes Q-489-S  BAU CRANK 7
with-serial numbers be- with  HANDLE
tweer. C0020C and Q-103  wanoLe

19




CARRIAGE APRON ASSEMBLY Q-299-§

IMPORTANT (LESS THREADING DIAL)

Q-383  washer
C-300A RETAINING RING

he parts illustrated on RETAINING RING 7°s°N'°”

his page are for lathesj Q-380 wasnee AT
ith serial numbers be- Q-347A  BEARING
tween 000200 and Q-330 507 ctan
Q-382  WaSHER \ » @ @ ﬁ

C-300A reTAINING lmo\

/// 8

/
\ Q-375 rwuc \ \./ON\ / Q-329

|
COLLAR |
- _sof
\ o7 s Q-343  DRIVE PINION
o~
= e z%- Q-299 arron

1/2 - 20 HEX JAM NUT

— ~ ol cur g
1/8x3/8 ~~ [ ] 1
~ 74 PLAIN WASHE
ROLL PIN @, Q-341 sieeve ~< -
R —~
10-24x1/2 C-320 suskinG

ALLEN CAP SCREW
3 Req'd

9-_

~
(/

@ ~ C-389
PIPE PLUG

\ N
Q-387 rwuc ” “, 6}/
‘\/ <\4 @ > Q-382 EASMEI Q-334  20.1 Gear
S @ O

8
P

&

|

i
Q-370 HousING C-389 rire PLUG — g
0Q-231 poweL PN

\@\ 18-1073

3/8 - 16 x 3/4  ALLEN CAP SCREW

4 Req'd
1/4 - 20 x 3/8 HDLS. SE” SCREW (Dg. P1.)
5/16 - 18 x 1/2  ALLEN SET SCREW

346-006 —
GASKET 491
LOCK WASHER |

1/4-20x1/4
ALLEN SET SCREW

1/8 x1 GROOV PIN (Type 1) —U 1/4-20x1/2 Q-396 smm
FLAT HD. MACH. SCREW
0Q-217A  ever — "4 Reqid
M Q ﬂ @ el -~
%@ -
rd
Q) g
C-281  ever P

— 14 20x1/4
ALLEN SET SCREW

~—

0

C-322  puasTIC BALL

Q-391S xey

3/32x 174 ROW PIN —u %,
Z

Q-295 Gasker / / @
Q-323 COLLAR

Q-296 COVER PLATE

Q-299 arroN

/
Q-328-§
4 /E SCROLL ASSY. J (S
@‘ @390 wou REAR VIEW 7 oo
Q-316 Cam
\ 3/8 x3/4 GROOV PIN (Type 4)

Q-392  BUSHING

Q-395

C-300 Q-314  s0.1 Gear

- -
C ——T
\ — /
\ NO. 404 / /
\ _ WOODRUFF KEY / / B 3/8 - 18
- - 1/4-20x1/4 / HEX JAM NUT
AUEN SET SCREW // /
- 5/8  LOCK WASHER
e xs 9312 44T cEar / /_— Q-309 RACK PINION
AULEN SELScREw ( Q-384 28T WORM GEAR
. B M
Q-23-S HANDWHEEL, With Handle Q-329 couar / \
NO. 404
Q-310 HANDWHEEL SHAFT 1420 1/4 WOODRUFF KEY —©
NO. 404 - "\ / / AUEN SET SCREW
§7-105 HANDLE WOODRUFF KEY \ )

\\@ s/u-un/l

DL-625 soby — g

c-3645 / m,m,,iﬁ @
INDEX SCREW ASS'Y \ ] % Q-344  DEX | OlL LEVEL WINDOW |
— C-389 rire PG
) § © / g DL-628 Gear
1/4-20 x 1/4  ALLEN SET SCREW FRONT V|Ew
C-322  puastic uu/® C/N 17420 % 174 V/4-20x 1/4
X ) ALLEN SET SCREW Q-385 stor ﬂ ALLEN SET SCREW
C-281 ever | i e 990-033  GEaR, with Bushing
Q-313 10ck arm -~
DL-421 iock waswer — (@) Q-294  suarr 0} susino
@ DL-421  WASHER
1/821/2 GROOV PIN (Type 7) ,@
-7 = Q-302 swamr

@ %/ 2 Req'd

7/
) & /
& Q-335 sPRING ()
\@ No. 1024 x Y /=O
BINDING HD. MACH. SCR.
(2 Req'd)

Q-348A susHING

— DL-630S
THREAD DIAL

)

ALLEN CAP SCREW
@ /

1/4-20x1/4
(CO) ALLEN SET SCREW
-

5/16 LOCK WASHER 2 Req'd

5/16 - 18 x 3/4
ALLEN CAP SCREW

DL-426 o

122-030
COVER

SPLIT NUT, Pair

1

vl

N




Y

]

)

1
€-322  piasTic sall /® C/I &> Ve 20 x4 1/4.20x 174
ALLEN SET SCREW Q-385 stor ﬁutm SET SCREW
C-281 iever e

CARRIAGE APRON ASSEMBLY Q-299-S

IMPORTANT (LESS THREADING DIAL)
Q-383  wasHer Q-314 501 Gear
i C-300A IEYAINING RING
The parts illustrated on RETAINING RING Q-348A  sushinG
this page are for lathes Q-380  wasker €-365 /
with serial numbers be- Q-347A_ seamng -~
tween 001485 and Q-330 sovcun \
\
Q-382 wunu _ ,)
— - -
C-300A RevAINING IING - -
- /
— /
NO. 404 / /
wo 5/8 .18
- 174 -20x1/4 Jor e /'/ HEX JAM NUT
ALLEN SET SCREw / y -
1420010 @312 44T G ‘@k Q-309 RacK PINION /8 LOCK WASHER
ALLEN SET SCREW =
Q-23-S HANDWHEEL, With Handle Q-329 coiar \ / Q-384 28.1 WORM GEAR \
] / NO. 404 PN Q @
Q-310 HANDWHEEL SHAFT / Nia.20x174 WOODRUFF kEY — : ‘ =3
NO. 404 /" ALLEN SET SCREW S ¢\ )3
§7-105 HANDLE WOODRUFF KEY é >

Q-375
/2-20 HEX JAM NUT

;. Q32 _@ -7
x\\\*\\\ )

Q-343 DRIVE PINION ‘,: DL-630S
ke THREAD DIAL
10-32x1 2 Q-299 arron
SET SCREW
(DOG PT.)

fY \ IR ' e i ~
@, > .. - - . : ! ~
10-24x1/2 / . B S 2% K

-~ ~
ALLEN CAP SCREW 5/16-18x7/8
3 Reg'd ALLEN CAP SCREW
T~ /
Q-387 rwe @\ -389 %,
PIPE PLUG
-
=

o v ' Q-382 waswex  Q-334
@ 7|7 Q-370 HousINnG

C-3645 0Q-231 powel ein
INDEX SCREW ASS'Y

20-T GEAR

DL-625 BoDY =

\@\ 18-1073

N (S i OIL LEVEL WINDOW
§ Q-344  iNDEX
’§." o % N / g— C-391 pire UG
/4 - 20 x 3/16 ALLEN SET SCREW 4"'“ FRO NT VIEW

1/4 .20 x 174
ALLEN SET SCREW

DL-628  Gear

g Q-313 (0CK ARm
= 4 Q-294  suarr

990-033  Gear, with Bushing
/ P
043-009

BUSHING

Vi e
i ? DL-421  wasHer
W q/\/@ \

1/8 x 1/2 GROOV PIN (Type 7)

R o) — 02
1/4-20x 174 Q-323 -7 Q-302  sharr
/8- 16x3/4 ALLEN CAP SCREW o
4 Req'd ALLEN SET SEREW COLLAR - —
1/4 - 20 x 3/8  HDLS, SET SCREW (Dg. P1.) —
7/ 5/16 - 18 x1/2  ALLEN SET SCREW
346-006 — &
GASKET  py1 49 1/4-20x1/4
SPRING WASHER ALLEN SET SCREW
. @/ 5716 LOCK WASHER 2 Rea's
1/8 x 1 GROOV PIN (Type 1) —.u © . - 1/4-20x1/2 Q-396  sHIm
@ FLAT HD. MACH. SCREW
0Q-217A  1ever — 4 Req'd
@‘ y T~ 501616354
& % ALLEN CAP SCREW
@ \ - m/ 2 ke’
C-281  (ever .
— 1/4-20x1/4
C-322  piasTiC BALL ALLEN SET SCREW b
Q-391S «xev ’ ! 1-426 ote
‘ f Q-335 SPRING
Ne 1024 5 iy
3/32x 1/4 ROLL PIN n / X BINDING HZ mcn SCR.
2 Req
§ Q-295 Gasker
> Q-323 COLLAR
Q-296 COVER PLATE v \
Z Q-299 apron / SCROLL ASSY. \
Q-390 worm REAR v|Ew 1/4 .20 x 174 122.030
ALLEN SET SCREW cover

Q-316 cam
\ 3/8 x 374 DOWEL PIN

Q-392 BUSHING

2 O A ‘ Q-395  SPLIT NUT. Parr




TAILSTOCK ASSEMBLY 990-039

S7-105 HANDLE

0Q-10 WASHER

NO. 404 WOODRUFF KEY

647-001 rAM 990-022 SCREW with collar

iss commesnin n@ \ B dm@% ;’

A

|

|

| 178 x 3/4 GROOV PIN (Type 5)
5/16-18 / |

|

|

|

|

046-003
BEARING

HEX JAM NUT 442-001  kev

Q-23-§

1/4 x13/4 ROLLPIN
@ : 702-009  sieevE

DL-522 (ever :
DL-521  iocx sour

702-008  sieeve

= ()

S7-181  wasHer
DL-510  weeNcH r=

DL-529 sour

NUT

|
DL-562 |

OFFSET NUT I §7-181  WASHER
|

DL-562  ofFseT NuT

DL-511  ciamp NuT
- DL-561

DL-432 ety wirer

-
P
- -
- |
8-32x1/2 SELF TAP SCREW ——egp® DL-434  ser wireR 220 WEX Iam KT
2 Reg'd
DL-431  cur *
-~
-~
-~
~
’//,//"’ DL-512  cuame
8-32x1/2 SELF TAP SCREW
DL-433 cur

DL-528 our

IMPORTANT

The parts illustrated on
this page are for lathes
with serial numbers be-

tween 000200 anag

1/2 - 20 HEX. JAM NUT

HANDWHEEL, With Handle

831-001  tansTOCK

DL-529 sour

BASE

—

—

¥




i

I

R
.
N

)

B |

I
7 //////////////////////////////////////////////// /

\

T

7,,"’///////////////
i ;

©

OIL PANS
PART No. LATHE SIZE
7655 24" 990-020
7656 36" PEDESTAL ASSEMBLY
122-041 7657 48"

COVER

j 6300-28
PEDESTAL ASSEMBLY

Yo' —20x 2"
RD. HD. CAP SCREW SHELVES
2 Req'd. PART No. LATHE SIZE

706~-005 24"
557-014 706006 36"
DOT FASTER 706007 48"

MACHINE BOLTS

%" WASHER

SQUARE NUT

%" LOCK WASHER

CABINET No. LATHE SIZE
IMPORTANT 7672 24"
' 7673 36"
The parts illustrated on 7674 4g”

this page are for lathes

with seria] numbers be- I.ATHE CAB'NET ASSEMBLY

tween 001078 and

22




T

LUBRICATION CHART }

CLAUSING 5300 SERIES 12-inch LATHES
IMPORTANT — LUBRICATE LATHE BEFORE OPERATING

A =FILL TO oil level window with S.A.E. No. 20 oil D — OIL MONTHLY with S.A.E. No. 20 oil
B = OIL DAILY with S.A.E. No. 20 oil E — KEEP CLEAN and well oiled at all times

C = OIL WEEKLY with S.A.E. No. 20 oit F = LUBRICATE with a medium grade gutomotive cup grease

HEADSTOCK AND
BACK GEARS

*Remove set screw to oil bearings.

COUNTERSHAFT

*Once a week place a drop or

two of oil on clutch pusher

and expander pin.

QUICK-CHANGE
GEAR BOX

CARRIAGE

#*Remove pipe plug and fill apron
to oil level window. Maintain
this level at all times.

QUICK-CHANGE

GEAR TRAIN
#*Qil through hole in guard.

TAILSTOCK — LEADSCREW -
LEADSCREW BEARING —
RACK - »»v':-a:ii;.,»"‘ .

*About once a month clean with
kerosene and a brush, then cover
with oil.

KEEP YOUR LATHE CLEAN

Qil and dirt form an abrasive compound which can easily damage carefully fitted bearing surfaces.
Wipe the bed and all polished parts with a clean oily rag at frequent intervals. Use a brush to clean
spindle threads, gear teeth, lead screw threads, etc.

CLAUSING DIVISION — ATLAS PRESS COMPANY — KALAMAZOO, MICHIGAN

\\




LUBRICATION CHART
5400 CLAUSING LATHE

CODE

AA —FILL TO oil level window with S.A.E No. 90
Hypoid gear lubricant only

B — OIL DAILY with S.A.E. No. 20 oil

C — OIL WEEKLY with S.A.E. No. 20 oil

D — OIL MONTHLY with S.A.E. No. 20 ail

E — KEEP CLEAN and well oiled at all times.

F — LUBRICATE with a medium grade automotive grease

- * Remove plug to oil.

** About once a month clean lead screw threads with
kerosene and a brush, then cover with oil.

*** Remove pipe plug and fill apron to il level window.
Maintain this levei at all times.

KEEP YOUR LATHE CLEAN

WINDOW

HEADSTOCK AND BACK-GEARS
QUICK-CHANGE GEAR BOX

T

TAILSTOCK — LEADSCREW —
LEADSCREW BEARING — RACK

COUNTERSHAFT
DRIVE

CLAUSING DIVISION L ATLAS PRESS COMPANY L KALAMAZOO, MICH., U.S. A

, "?’fﬁ




